Section 8:
Parts Data




WCO0300-XA10ECX
WCO0300-XA12ECX
WCO0350-XA12ECX
WC0400-XA12ECX
WC0450-XA12ECX
WC0600-XA12ECX

Key Description

*

Kit, Door Gasket Expander
(large)

A-Series Accessories

120 volts

208-240 volts
208-240 volts
208-240 volts
208-240 volts
208-240 volts

T300
9732-139-002

60hz.
60hz.
60hz.

60hz
60hz
60hz

T350
9732-139-002

Single Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

T400
9732-139-002

T450
9732-139-002

T600
9732-139-002

QTY

Kit, Door Gasket Expander
(small)

9732-139-001

9732-139-001

9732-139-001

9732-139-001

9732-139-001

Hose, Water Supply 3/8” 1.D.
X 48”

9990-027-011

9990-027-011

9990-027-011

9990-027-011

9990-027-011

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

8641-242-000

8641-242-000

8641-242-000

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

9565-003-001

9565-003-001

9565-003-001

Bevel Washer for 5/8” bolt used
in installations using angle iron
bases

8641-586-002

8641-586-002

8641-586-002

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used
in installations using angle iron
bases

8641-586-003

8641-586-003

8641-586-003

8641-586-003

8641-586-003

Sealing compound

8538-151-001

8538-151-001

8538-151-001

8538-151-001

8538-151-001

TORX#20

8545-051-002

8545-051-002

8545-051-002

8545-051-002

8545-051-002

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Battery (used on Control PCB)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

VFD Filter options (1 phase)
120v

VFD Filter options (3 phase)

VFD Filter options (1 phase)
220VAC

Coin Bearing & Seal Kit

9732-219-001

9732-219-002

9732-219-002

9732-219-004

9732-219-004

Coin Op CD with OS2 Platform
for A Series Washers Only

9504-015-001

9504-015-001

9504-015-001

9504-015-001

9504-015-001

Coin Box Assy, Blue Large

9807-099-002

9807-099-002

9807-099-002

9807-099-002

9807-099-002

Coin Box Assy, Black Large

9807-099-004

9807-099-004

9807-099-004

9807-099-004

9807-099-004

@ Part # 8533-080-001 08/14



Wiring Harness Part # by Model

Key Description

*

Wiring Harness, Door Lock

T300
9627-791-003

T350
9627-791-003

T400
9627-791-003

T450
9627-791-003

T600
9627-791-004

QTY

*

Wiring Harness,CoinDrop Mech

*

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

[N

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

= e

Harness P5/Pressure -10 120VAC

9627-908-001

Harness P5/Pressure

9627-908-002

9627-908-003

9627-908-004

9627-908-005

9627-908-007

Wiring Assembly Yel. 32”

8220-064-023

8220-064-023

8220-064-023

8220-064-023

8220-064-023

Wiring Assembly Red 7”

9631-381-001

9631-381-001

9631-381-001

9631-381-001

9631-381-018

Wiring Assembly Vio. 24”

8220-118-001

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

8220-123-001

8220-123-001

8220-123-001

Wiring Assembly Blu/Red

8220-001-230

8220-001-230

8220-001-230

8220-001-230

8220-001-230

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

8220-001-231

8220-001-231

8220-001-231

Harness Power Terminal Block

9627-747-003

9627-747-003

9627-747-003

9627-747-003

9627-747-003

Cord Assembly, Power -10
120VAC only

9802-037-009

Pl |dv]|w|N]R-

Wire Assy Violet, 24”

8220-118-001

N

Part # 8533-080-001 08/14 @




Cabinet and Front Panel Group Part # by Model

Key Description

1

Panel, Side (Left or Right) -
stainless

T300

T350

T400
9454-829-001

T450
9454-830-001

T600
9454-815-001

QTY

Panel, Right Side-stainless

9454-825-001

9454-828-001

Panel, Left Side - stainless

9454-825-002

9545-828-002

Screw, (Side Panel to Base)

9545-018-018

9545-018-018

9545-018-013

9545-018-013

NIN|F |-

Screw, (Side Panel to Base)

9545-018-013

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Nut, Hex 1/4-20 UNC

8640-414-006

Pad-Foam, Side Panel

0904-904-001

0904-904-001

0904-904-001

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-040-002

9942-040-002

9942-040-002

9942-040-002

9942-040-002

Back-Coin Vault

9050-060-001

9050-060-001

9050-060-001

9050-060-001

9050-060-001

Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Chute-Coin

9119-031-001

9119-031-001

9119-031-001

9119-031-001

9119-031-001

Screw, 10B x 1/4

9545-008-001

9545-008-001

9545-008-001

9545-008-001

9545-008-001

Bracket, Side Panel under front
panel

9029-263-001

9029-263-001

9029-263-001

9029-263-001

9029-263-001

Rlr|lr|lo|lr|r|v]|o|lo|o|lo |~ ]|+

Nut, Hex (to tub front)

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

N

Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Panel, Control (Mounts Name-
plate)

9989-557-001

9989-557-001

9989-558-001

9989-558-001

9989-559-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Panel
(Blue)

9412-208-002

9412-209-002

9412-210-002

9412-211-002

9412-212-002

Nameplate Decal, Control Panel
(Black)

9412-208-001

9412-209-001

9412-210-001

9412-211-001

9412-212-001

Label-Nameplate, RH (Blue)

8502-744-002

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

8502-744-001

Stop Button Mounting Plate

9452-725-001

9452-725-001

9452-725-001

9452-725-001

9452-725-001

Kit-Stop button with harness &
Switch

9732-223-001

9732-223-001

9732-223-001

9732-223-001

9732-223-001

[ N S

Accecptor, Coin-Optical switch
w/harness

9021-041-001

9021-041-001

9021-041-001

9021-041-001

9021-041-001

[

Retainer-Dual coin Accecptor

9486-149-001

9486-149-001

9486-149-001

9486-149-001

9486-149-001

Screws, Coin Accecptor

9545-053-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

Panel Assy, Front

9454-893-001

9454-893-001

9454-894-001

9454-894-001

9454-895-001

Trim Edge Protector

9578-092-004

9578-092-004

9578-092-005

9578-092-005

9578-092-005

Screw, Hex- To Control Panel

9545-008-031

9545-008-031

9545-008-031

9545-008-031

9545-008-031

Nut, Spring- To Control Panel
10/32

8640-399-005

8640-399-005

8640-399-005

8640-399-005

8640-399-005

AN IR IDN

12

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

9545-008-014

9545-008-014

13

Washer, Finish

8641-585-001

8641-585-001

8641-585-001

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

14

Label, Door Opening-Blue

8502-757-002

8502-757-002

8502-757-002

8502-757-002

8502-757-002

RIN NN

14

Label, Door Opening-Black

8502-757-001

8502-757-001

8502-757-001

8502-757-001

8502-757-001

15

Label, Warning Risk of Injury-
Blue

8502-759-002

8502-759-002

8502-759-002

8502-759-002

8502-759-002

15

Label, Warning Risk of Injury-
Black

8502-759-001

8502-759-001

8502-759-001

8502-759-001

8502-759-001

@ Part # 8533-080-001 08/14




Key

Description

T300

T350

T400

T450

T600 QrY

16 Bumper-Loading door 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001 1
* Nut, 1/4-20 UNC, 2B 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 1
17 | Door, Lower Service (includes
handle & Rivits)

18 | Handle (bumper guard) 9244-086-001 | 9244-086-001 | 9244-086-002 | 9244-086-002 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 4
19 Screw Mtg., Flat Head 9545-008-030 | 9545-008-030 | 9545-008-014 | 9545-008-014 | 9545-008-014 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 2
* Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 | 9807-099-002 | 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 | 9807-099-004 | 9807-099-004 | 9807-099-004 1

Part # 8533-080-001 08/14 @



Cabinet and Front Panel Group Part # by Model Continued

S
=

Key Description

T300

T350

T400

T450

T600

22 | Panel Top, Assembly (includes | 9989-498-001 | 9989-498-002 | 9989-498-003 | 9989-498-004 | 9989-498-005 1
catch)
* Catch, Top Panel 9086-017-001 | 9086-017-001 | 9086-017-001 | 9086-017-001 | 9086-017-001 2
* Rivit-Catch, Top Panel 8638-190-009 | 8638-190-009 | 8638-190-009 | 8638-190-009 | 8638-190-009 4
23 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 1
* Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 1
* Cam, Lock-Top 9095-049-001 | 9095-049-001 | 9095-049-001 | 9095-049-001 | 9095-049-001 1
* Nut, 9/32 - 28 Hex 8640-426-001 | 8640-426-001 | 8640-426-001 | 8640-426-001 | 8640-426-001 1
* | Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 | 8641-581-008 | 8641-581-008 1
24 | Screw, Locator 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 2
25 | Plastic Sleeve, Locator 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 2
26 Locator Post 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 2
* Nut, Locator Post 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 2
27 | Door, Dispenser 9108-095-005 | 9108-095-005 | 9108-095-005 | 9108-095-005 | 9108-095-005 1
28 | Post, Door Mounting 9467-025-001 | 9467-025-001 | 9467-025-001 | 9467-025-001 | 9467-025-001 2
* Pin, Plain-SS 9451-191-001 | 9451-191-001 9451-191-001 | 9451-191-001 | 9451-191-001 2
* Screw, Disp.Post Mtg 9545-045-002 | 9545-045-002 | 9545-045-002 | 9545-045-002 | 9545-045-002 4
29 | Dispenser, Soap 9122-005-004 | 9122-005-004 | 9122-005-004 | 9122-005-004 | 9122-005-004 1
30 | Gasket, Dispenser 9206-416-001 | 9206-416-001 | 9206-416-001 | 9206-416-001 | 9206-416-001 1
* Nut,Spring-SS 8640-399-007 | 8640-399-007 | 8640-399-007 | 8640-399-007 | 8640-399-007 4
31 | Screw, Disp. Mtg 9545-008-012 | 9545-008-012 | 9545-008-012 | 9545-008-012 | 9545-008-012 4
* Flow Restrictor 9475-002-002 | 9475-002-002 | 9475-002-002 | 9475-002-002 | 9475-002-002 2
& Plastic Plug 1 1/2"-(inside 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 1
cylinder)
* Hose-Dispenser outlet 9242-450-002 | 9242-450-002 | 9242-450-002 | 9242-450-002 | 9242-450-002 1
* Clamp-Hose, #32 8654-117-008 2
32 | Bracket, Side Panel under front | 9029-263-001 | 9029-263-001 | 9029-263-001 | 9029-263-001 | 9029-263-001 1
panel
33 | Nut, Hex (to tub front) 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002
34 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026

@ Part # 8533-080-001 08/14




Notes

Part # 8533-080-001 08/14 @



Rear View Access Part # by Model

Key Description T300 T350 T400 T450 T600 QTY
1 | Drive Motor, 3 Phase (Inverter 9732-225-011 | 9732-227-001 | 9732-127-012 | 9732-127-014 | 9732-127-012 1
duty)
2 | Pulley, Motor 9453-169-012 | 9453-180-001 | 9453-170-003 | 9453-181-001 | 9453-170-003 1
* | Set Screw,Sqg.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-004 1
4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 1
5 | Motor Bushing (Rubber) after Se- | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
rial # 530726
6 | Clamp-Worm, 316SS, 1.5" (for 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 2
Rubber bushing) Start #530726
Strap Bracket, Motor Tension 9029-206-001 | 9029-206-001 | 9029-206-001 | 9029-206-002 | 9029-206-001 1
8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 1
9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 1
10 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Tolerance Ring  driven pulley | 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1
11 | Screw 1/2-13x1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
11 | Screw 5/8-11x1/1/2” Driven 9545-060-001 | 9545-060-001 | 1
pulley
12 | Lockwasher 1/2” 8641-582-016 | 8641-582-016 | 8641-582-016
12 | Lockwasher 5/8” 8641-582-018 | 8641-582-018 1
13 | Washer, Flat 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 1
13 | Washer, Flat 5/8x2 1/4” 8641-581-032 | 8641-581-032 1
14 | Drive Belt 9040-076-004 | 9040-079-004 9040-079-005 1
14 | Drive Belt 9040-076-005 9040-076-005 | 2
15 | Channel, Rear 9947-025-001 | 9947-025-001 | 9947-026-001 | 9947-026-001 | 9947-026-001 1
16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 4
17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 | 9074-267-001 | 9074-267-001 1
18 | Screw, 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 1
19 | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-002 | 9242-463-003 | 9242-463-003 1
20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 2
21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 1
22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
23 | Hose, Pressure Switch 9242-175-000 | 9242-175-000 | 9242-175-007 | 9242-175-007 | 9242-175-001 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
* | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-266-001 | 9029-078-001 | 9029-077-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker | 8654-117-014 | 8654-117-008 | 8654-117-008 | 8654-117-014 | 8654-117-014 1
24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-001 | 9242-458-002 | 9242-458-002 | 9242-458-002 1
25 | Plastic Plug 7/8” Electrical Con- 9456-041-006 | 9456-041-006 | 9456-041-006 | 9456-041-006 | 9456-041-006 | 2
nection
26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 1
* | Panel Assy., Back 9454-632-001 | 9989-632-001 | 9989-562-001 | 9989-562-001 | 9989-562-001 1
* | Screw Panel Mtg.#10Bx1/2” 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 10
* | Nut, Spring 8640-399-004 | 8640-399-004 | 8640-399-004 | 8640-399-004 | 8640-399-004 | 6
* | Screw, To Base-1/4x3/4 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-030-002 | 9545-030-002 | 3

@ Part # 8533-080-001 08/14




T x| - o u/EEE 16

18 .
T e 15
17/‘——> 19

25
20
24

23

11, 12, 13

10
21

14

22
1

Part # 8533-080-001 08/14 @



Cylinder, Seals & Bearings Part # by Model

Key Description T300 T350 T400 T450 T600 QTY
* | Bearing Kit (Includes 2-10) 9732-219-001 | 9732-219-002 | 9732-219-002 | 9732-219-004 | 9732-219-004
* | Housing, Bearing- Assembly 9803-182-001 | 9803-179-003 | 9803-179-002 | 9803-186-001 | 9803-186-001 1
(items #2-#6)
2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-169-002 | 9241-180-002 | 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-009 | 9036-159-002 | 9036-159-005 | 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-008 | 9036-159-001 | 9036-159-004 | 9036-159-004 1
5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-158-001 | 9538-167-001 | 9538-167-001 1
6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-001 | 9487-238-003 | 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-002 | 9487-261-003 | 9487-261-003 1
8 | Seal, Primary 9532-140-010 | 9532-140-009 | 9532-140-009 | 9532-140-009 | 9532-140-009 1
9 | Seal, Secondary 9532-140-005 | 9532-140-003 | 9532-140-003 | 9532-140-006 | 9532-140-006 1
10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-042-001 | 9950-048-001 | 9950-048-001 1
11 | Back Assy, Tub 2 piece 9962-012-001 | 9732-016-001 | 9962-013-002 | 9962-013-002 | 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing | 9545-017-009 | 9545-017-009 | 9545-017-009 6
(/27 x 1 1/4”)
12 Nut 1/2’ 8640-417-005 | 8640-417-005 | 8640-417-005 6
12 | Lockwasher 1/2” (ext. tooth) 8641-581-034 | 8641-581-034 | 8641-582-016
12 | Bolt 5/8-11x1 1/2” Tub end of 9545-060-001 | 9545-060-001 | 6
bearing housing
12 | Washer-Flat, 5/8” 8641-581-040 | 8641-581-040 6
12 Lockwasher 5/8” 8641-582-018 | 8641-582-018 6
12 | Nut 5/8” 8640-425-001 | 8640-425-001 | 6
13 | Support Arm Assy, Bearing 9991-049-002 | 9991-057-002 | 9991-061-002 | 9991-056-002 | 9991-056-002 | 6
Housing
14 | Bolt Pulley End of Bearing Hous- | 9545-029-003 | 9545-029-003 | 9545-029-003 6
ing (3/8” x 1 1/2)
14 | Nut, Flange Locking 3/8” 9640-415-004 | 8640-415-004 | 8640-415-004
14 | Bolt Pulley end of bearing hous- 9545-059-002 | 9545-059-002 6
ing (7/16-14x2")
14 | Nut, Flange Locking 7/16” 8640-416-005 | 8640-416-005 6
15 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 1
16 | Washer 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 1
16 | Washer 5/8” 8641-581-032 | 8641-581-032 1
17 | Bolt 1/2-13 x 1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
17 | Bolt 5/8-11x11/2” 9545-060-001 | 9545-060-001 1
18 | Lockwasher 1/2” Ext. tooth 8641-582-016 | 8641-582-016 | 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 | 8641-582-018 1
* | Cylinder Assy 9848-111-001 | 9848-121-001 | 9848-109-001 | 9848-123-001 | 9848-113-001 1
* | Tub and Cylinder Assy. 9869-028-001 | 9869-029-001 | 9869-030-001 | 9869-031-001 | 9869-032-001 | 1
* | Tub Assembly 9930-159-001 | 9930-160-001 | 9930-161-001 | 9930-162-001 | 9930-163-001 1

@ Part # 8533-080-001 08/14




13

12

16, 17,18

14

13

15

Part # 8533-080-001 08/14 @



33

Key Description

33

Lock Assy, Complete (#1-22)
(includes #1 thru #22)

T300
9885-024-001

T350
9885-024-001

T400
9885-024-001

“ ¢ ¢

Door Lock Part # by Model

T450
9885-024-001

T600
9885-024-001

QTY

Plate Assy, Door Lock

9982-346-001

9982-346-001

9982-346-001

9982-346-001

9982-346-001

Washer, Flat

8641-581-030

8641-581-030

8641-581-030

8641-581-030

8641-581-030

Actuator, Latching Switch

9008-005-001

9008-005-001

9008-005-001

9008-005-001

9008-005-001

Pawl, Locking

9450-002-004

9450-002-004

9450-002-004

9450-002-004

9450-002-004

Washer, Spring

8641-569-003

8641-569-003

8641-569-003

8641-569-003

8641-569-003

Ring, Retaining

9487-200-004

9487-200-004

9487-200-004

9487-200-004

9487-200-004

Bracket Switch

9029-163-001

9029-163-001

9029-163-001

9029-163-001

9029-163-001

Nut, Hex 10-32 UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

OQlo|IN|oja|dM]|W|IN]| PP

Spring, Actuating

9534-364-002

9534-364-002

9534-364-002

9534-364-002

9534-364-002

S IR VS (S I IS S IS TSN

@ Part # 8533-080-001 08/14




Door Lock Part # by Model Contuied

Key Description T300 T350 T400 T450 T600 QTY
10 | Screw, Hx. 10-32 x 1” 9545-012-020 | 9545-012-020 | 9545-012-020 | 9545-012-020 | 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 | 2
12 | Spring, Return 9534-364-001 | 9534-364-001 | 9534-364-001 | 9534-364-001 | 9534-364-001 2
13 | Pin, Guide 9451-193-001 | 9451-193-001 | 9451-193-001 | 9451-193-001 | 9451-193-001 1
14 | Ring, Retaining 9487-200-005 | 9487-200-005 | 9487-200-005 | 9487-200-005 | 9487-200-005 1
15 | Washer 8641-581-031 | 8641-581-031 | 8641-581-031 | 8641-581-031 | 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 | 9539-461-008 | 9539-461-008 | 9539-461-008 | 9539-461-008 1
17 | Shield, Switch 9550-169-003 | 9550-169-003 | 9550-169-003 | 9550-169-003 | 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 | 9545-020-001 | 9545-020-001 | 9545-020-001 | 9545-020-001 2
18 | Nut, Twin 8640-401-001 | 8640-401-001 | 8640-401-001 | 8640-401-001 | 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 | 9539-461-007 | 9539-461-007 | 9539-461-007 | 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 | 9008-006-003 | 9008-006-003 | 9008-006-003 [ 9008-006-003 | 1
21 | Screw 4-40 x 1 1/8” 9545-020-003 | 9545-020-003 | 9545-020-003 | 9545-020-003 | 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 8640-401-001 | 8640-401-001 | 8640-401-001 1
22 | Pin, Dowel 9451-181-004 | 9451-181-004 | 9451-181-004 | 9451-181-004 | 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 | 9552-037-001 [ 9552-037-001 | 9552-037-001 | 9552-037-001 | AR
* | Screw, Lock mtg 1/4”-20 x 3/4” 9545-018-004 | 9545-018-004 | 9545-018-004 | 9545-018-004 | 9545-018-004 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 | 8641-582-007 | 8641-582-007 | 8641-582-007 | 8641-582-007 3
* | Harness Door-Switches, P4 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-003 1
Switch, Door Hinge 9539-492-001 | 9539-492-001 | 9539-492-001 | 9539-492-001 | 9539-492-001 1
Wire Assy, Red 8220-063-025 | 8220-063-025 | 8220-063-025 | 8220-063-025 | 8220-063-025 1
Wire Assy, Black 8220-063-026 | 8220-063-026 | 8220-063-026 | 8220-063-026 | 8220-063-026 1

Part # 8533-080-001 08/14 @



Gear Motor Door Lock Assembly

Key Description

*

Actuator Assembly (Includes
1-10, Rod NOT included)

T300
9892-015-001

PRELOAD ON SPRING TOBE
1/8T01/4
ADIST BY TAB ON ITEM#1

T350
9892-015-001

T400
9892-015-001

T450
9892-015-001

T600
9892-015-001

QTY

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

ojJlalbh|lwWIN]|E

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

9586-001-001

[\ (PN (NG [N (N VN

~

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[N

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

9914-137-015

9914-137-015

Screw -Hxwshrhdslsems, 6-32
x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

11

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-029

9545-012-029

9545-012-029

9545-012-029

9545-012-029

12

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

SN R S

Part # 8533-080-001 08/14




Notes

Part # 8533-080-001 08/14 @



@ Part # 8533-080-001 08/14



Loading Door Part # by Model

Key Description

Loading Door, Complete #1-10

9960-308-001

9960-308-001

9960-309-001

9960-309-001

9960-309-001

Loading Door, Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-411-002

9206-411-001

9206-419-001

9206-419-001

9206-419-001

W ||

Window, Loading Door

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

*

Shaft Assy, Locking (includes 4
thru 7)

9913-134-003

9913-134-003

9913-134-003

9913-134-003

9913-134-003

Rl |-

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

9095-040-002

9095-040-002

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

Ol |IN|jo | |b

Handle, Door

9244-091-001

9244-091-001

9244-091-001

9244-091-001

9244-091-001

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

Rlrlrlr|r]~]|~

Door Hinge Assembly Mounts to
Tub Front

9955-030-001

9955-030-001

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

12

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

13

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

14

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

RPlRPrlWwlRr|P|lWW]IN

Part # 8533-080-001 08/14 @




Loading Door Hinge

Description

1 | Door Hinge Assembly (mounts to tub
front)

9955-030-001

180 Degree Opening

9955-030-001

9955-030-001

9955-030-001

9955-030-001

* | Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

* | Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

* Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Alw |

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

*

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Gasket, Door Glass

9206-411-002

9206-411-002

9206-419-001

9206-419-001

9206-419-001

Window, Cloths

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

Ol|lo|N|o |0

Trim Edge Protector

9578-092-004

9578-092-004

9578-092-005

9578-092-005

9578-092-005

* | Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

* | Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Rrlrlr|lr|lRrlrlRr|lr|lr|lw]lRr|Rr|lw]|lw]|N

@ Part # 8533-080-001 08/14




Water Inlet Valve Breakdown Part # by Model

Description

Valve, Water Inlet (includes 1
thru 6)

9379-183-010

9379-183-010

9379-183-010

9379-183-010

9379-183-010

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

OOl |lWlWIN]|F

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

NININ NN N

Part # 8533-080-001 08/14 @




Drain Valve Group Part # by Model

Key Description

1

Valve, Drain (includes #2 thru
#11)

T300
9379-199-001

T350
9379-199-001

T400
9379-200-001

T450
9379-200-001

T600
9379-200-001

QTY

Body, Valve (w/ball)

9064-068-002

9064-068-002

9064-070-001

9064-070-001

9064-070-001

Motor & Gear Train (complete)

9914-137-020

9914-137-020

9914-137-017

9914-137-017

9914-137-017

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-340-001

9534-340-001

9534-339-001

9534-339-001

9534-339-001

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

Ol | N|ojlu]ld|lW]IN

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

=
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

[y
[N

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

=
N

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9538-149-001

9538-149-001

9538-149-001

9538-149-001

I N N N S BN S S D R S

=
w

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

@ Part # 8533-080-001 08/14




Notes

Part # 8533-080-001 08/14 @



Chassis and Drain Part # by Model

Key Description

Base Assy,Frame

9945-093-002

9945-119-002

9945-087-002

9945-116-002

9945-097-002

Outer Tub Assy

9930-159-001

9930-160-001

9930-161-001

9930-162-001

9930-163-001

Tub & Cylinder Assy

9869-028-001

9869-029-002

9869-030-001

9869-031-001

9869-0132001

Ring Assy, Tub Mtg-Front

9950-045-002

9950-057-002

9950-051-004

9950-051-004

9950-051-004

Bolt, 1/2-13x1 1/4 (Ring to Base)

9545-017-009

9545-017-009

ajalds|lw]|N

Nut, Wizlock, 1/2-13 (Ring to
Base)

8640-417-005

8640-417-005

N NN N N T

(&)

Bolt, 5/8-11x1 1/2 (Ring to Base)

9545-060-001

9545-060-001

9545-060-001

Nut, Wizlock, 5/8-11 (Ring to
Base)

8640-425-001

8640-425-001

8640-425-001

Ring Assembly, Tub Mounting,
Rear

9487-247-002

9950-058-002

9950-056-002

9950-049-002

9950-049-002

Back Ass'y, Tub

9962-012-001

9962-016-001

9962-014-001

9962-013-002

9962-013-002

Ring Assy.Clamp Tub Mtg.- Rear

9950-046-002

9950-046-002

9950-056-002

9950-056-002

9950-056-002

Bolt, 3/8-16x1 1/2

9545-029-003

9545-029-003

12

Nut, Wizlock, 3/8-16

8640-415-004

8640-415-004

12

Bolt, 7/16-14 x 2

9545-059-002

9545-059-002

9545-059-002

12

Nut, Wizlock, 7/16-14

8640-416-005

8640-416-005

8640-416-005

12

Lockwasher

8641-582-018

8641-582-018

Nut, Hex 5/8-11

8640-425-001

8640-425-001

8640-425-001

I

¥ || |O0|OW || |N|OD

Shim, Support Assembly (thin)

9552-038-003

9552-038-003

9552-038-003

9552-038-001

9552-038-001

Hose, Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

11

Valve, Drain

9379-199-001

9379-199-001

9379-200-001

9379-200-001

9379-200-001

12

Hose, Drain Valve to Tube

9242-451-002

9242-451-002

9242-457-001

9242-457-001

9242-457-001

13

Clamp, Hose (Drain Valve to
Tube)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

NlRr RN |-

14

Bracket, Drain Valve

9029-005-001

9029-005-001

9029-056-001

=

Screw, Valve to Bracket
12ABx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

15

Tube Assy, Drain

9915-116-004

9915-125-002

9915-119-002

9915-119-002

9915-118-002

16

Screw Tube (Bracket to Base
1/4Bx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

N

17

Hose, Overflow to drain

9242-449-002

9242-449-002

9242-449-002

9242-449-002

9242-449-002

18

Clamp, Overflow Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

19

Fill Hose, Vacuum Brkr. to Tub

9242-458-001

9242-458-001

9242-458-002

9242-458-002

9242-458-002

Dispenser Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut Spring SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

20

Hose, Dispenser to Tub

9242-450-002

9242-450-002

9242-450-002

9242-450-002

9242-450-001

Clamp, Dispenser Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

21

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

9242-175-001

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

[N SN U =N NG (SN IR (VN RN Y

@ Part # 8533-080-001 08/14




Part # 8533-080-001 08/14 @



®

Water Inlet & Rear Channel

Key Description T300 T350 T400 T450 T600 QTY
1 | Channel Assembly, Rear 9947-025-001 | 9947-025-001 | 9947-026-001 | 9947-026-001 | 9947-026-001 1
2 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 4
3 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 | 9452-813-001 | 9452-813-001 | 9452-813-001 1
4 | Nut-Elastic stop, #10-32 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 2
5 | Valve, Water Inlet (dual outlet) 9379-183-010 | 9379-183-010 | 9379-183-010 | 9379-183-010 | 9379-183-010 2

(see Water Inlet Valve Breakdown

for individual parts)
6 | Screw, Valve Mtg 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
7 | Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 | 8220-123-001 | 8220-123-001 | 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 | 9550-194-001 | 9550-194-001 | 9550-194-001 1
9 | Push Clip 9083-121-001 | 9083-121-001 | 9083-121-001 | 9083-121-001 | 9083-121-001 2

10 | Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-266-001 | 9029-266-001 | 9029-078-001 | 9029-077-001 | 9029-077-001 1
11 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-001 | 9242-458-002 | 9242-458-002 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 | 8654-117-009 | 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 | 9242-453-020 | 9242-453-020 | 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-013 | 9242-453-007 | 9242-453-016 | 9242-453-016 | 9242-453-009 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-007 | 9242-453-020 | 9242-453-017 | 9242-453-017 9242-453-008 1
13 | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 8654-117-015 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 | 9242-463-003 | 9242-463-003 | 9242-463-003 4
* | Clamp, Hose-Spring (overflow to 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018

tub back)

15 | Plate Assembly, Drive Mounting 9982-382-001 | 9982-382-001 | 9982-382-001 | 9982-382-001 | 9982-383-001 1
16 | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 4
17 | VFD Delta “E” drive 120 volt 9375-031-004 1
17 | VFD Delta “E drive 208-240 volt 9375-032-006 | 9375-032-004 | 9375-030-004 | 9375-030-002 | 9375-030-006 1
* | Key Pad-Display Delta “E” Drive 9150-044-001 | 9150-044-001 | 9150-044-001 | 9150-044-001 | 9150-044-001 1
18 | Cable-Data, Communication 9806-015-001 | 9806-015-001 | 9806-015-001 | 9806-015-003 | 9806-015-003 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 1
* | Cord assembly (-10 model only) 9802-037-009 | N/A N/A N/A N/A 1
20 | Clip Strain Relif 8618-037-001 | 8618-037-001 | N/A N/A N/A 1
21 | Plug, 7/8 9545-041-006 | 9545-041-006 | 9545-041-006 | 9545-041-006 | 9545-041-006 1
22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 | 9029-265-001 | 9029-265-001 | 9029-265-001 1
23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
24 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 | 8502-639-001 | 8502-639-001 1
25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 | 9558-025-001 | 9558-025-001 | 9558-025-001 1
26 | Terminal Block 9897-033-002 | 9897-033-002 | 9897-033-002 | 9897-033-002 | 9897-033-002 1
27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 | 9545-031-010 | 9545-031-010 2
28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 | 9627-747-003 | 9627-747-003 9627-747-003 1
29 | Bushing, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 | 9053-067-004 | 9053-067-004 1
30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 | 8652-134-001 | 8652-134-001 | 8652-134-001 1
31 | Lock-Washer, 1/2 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 1
31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 | 9545-008-027 | 9545-008-027 | 9545-008-027 1
32 | Bushing, 3/4 9053-067-001 | 9053-067-001 | 9053-067-001 | 9053-067-001 | 9053-067-001 1
33 | Braking resistors (200 ohm) (-10) 9483-004-002 1
33 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 | 9483-004-002 | 9483-004-002 | 9483-004-002 2
34 | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4

Part # 8533-080-001 08/14




19

20 21 2322 30 3132

2425 27 26

Description

Wire Assy -Violet, (24” T300-10)

8220-118-001

N/A

14

N/A

N/A

N/A

35

Wire Assy, Jumper

8220-117-002

8220-117-002

8220-117-002

8220-117-002

8220-117-002

36

Screw, #6-32x5/16

9545-044-006

9545-044-006

9545-044-006

9545-044-006

9545-044-006

37

Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Cover Controls

9074-267-001

9074-267-001

9074-267-001

9074-267-001

9074-267-001

Screw-#10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Rl ININ

Label-Warning, Notice

8502-761-001

8502-761-001

8502-761-001

8502-761-001

8502-761-001

Part # 8533-080-001 08/14 @




®

Key Description

1

Strip-Terminal Marker

T300
9558-025-001

T350
9558-025-001

T400
9558-025-001

T450
9558-025-001

T600
9558-025-001

QTY

Terminal Block

9897-033-002

9897-033-002

9897-033-002

9897-033-002

9897-033-002

Screw-Phillips, 6ABx3/4

9545-031-010

9545-031-010

9545-031-010

9545-031-010

9545-031-010

Harness-Power, Terminal Block

9627-747-003

9627-747-003

9627-747-003

9627-747-003

9627-747-003

alb|lw]|N

Terminal Lug, Solderless

8652-134-001

8652-134-001

8652-134-001

8652-134-001

8652-134-001

Lock-Washer, 1/2

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

(o]

Screw, #10-32 TTX 1/2 GRN

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

Trough Assy,Controls 120 Volt
(all parts below 7-28 & trough)

9857-200-001

Rl ]-

Trough Assy,Control 208-240 volt
(all parts below 7-28 & trough)

9857-200-002

9857-201-001

9857-202-001

9857-203-001

9857-204-001

[y

Trough only

9839-018-001

9839-018-001

9839-018-001

9839-018-001

9839-018-001

Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Lockwasher Exttooth #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough

9003-337-001

9003-337-001

9003-337-001

9003-337-001

9003-337-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Screw GRN. #10-32x 1/2”

8639-621-007

8639-621-007

8639-621-007

8639-621-007

8639-621-007

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

10

Transformer, Control 208/240
(Secondary Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

8711-004-001

8711-004-001

RlRr|lP|lO|R]|™|D]~

11

Screw, Mtg #8Bx1/4”

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

*

Lockwasher

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

12

Wire Assy-BLK/RED, 8 1/2”

8220-001-230

8220-001-230

8220-001-230

8220-001-230

8220-001-230

13

Wire Assy-BLK/BLUE, 8 1/2”

8220-001-231

8220-001-231

8220-001-231

8220-001-231

8220-001-231

14

Terminal Block Assy, POWER

9897-026-004

9897-026-004

9897-026-004

9897-026-004

9897-026-004

*

Screw, Mtg 8Bx3/8”

9545-045-012

9545-045-012

9545-045-012

9545-045-012

9545-045-012

15

Wire Assy, RED, #36, 7”

9631-381-018

9631-381-018

9631-381-018

9631-381-018

9631-381-018

16

Fuse Holder

9200-001-002

9200-001-002

9200-001-002

9200-001-002

9200-001-002

*

Fuse 1.5 amp

8636-018-001

8636-018-001

8636-018-001

8636-018-001

8636-018-001

*

Label Fuse 1.5 amp

8502-716-001

8502-716-001

8502-716-001

8502-716-001

8502-716-001

17

PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

9473-006-001

9473-006-001

*

Support-PCB, 3/8 Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

18

Harness Drain/Therm/Sol, P17

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

19

Screw GRN. #10-32x 1/2”

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

*

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

*

Lug, Grounding

8652-130-037

8652-130-037

8652-130-037

8652-130-037

8652-130-037

20

Harness P19/Water Valve

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

21

Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

22

Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

23

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

24

Standoff Twistlock

9527-002-002

9527-002-002

9527-002-002

9527-002-002

9527-002-002

25

Switch, Pressure

9539-457-002

9539-457-004

9539-457-003

9539-457-004

9539-457-003

*

Screw, Mtg #8Bx1/4”

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

(O IS G IO IV IS N VN PN I N BN VSN I I TN I [ N I [N BN N

26

Harness P5/Pressure -10

9627-908-001

26

Harness P5/Pressure

9627-908-002

9627-908-003

9627-908-004

9627-908-005

9627-908-007

[N

*

Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

27

Transformer, (Step Down)120VAC
/ 24 VAC 50/60hz

8711-009-004

8711-009-004

8711-009-004

8711-009-004

8711-009-004

28

Screw, Transformer #10Bx1/2”

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

*

Lockwasher #10 exttooth

8641-582-005

8641-582-005

8641-582-005

8641-582-005

8641-582-005

29

PCB assembly Control /Display
STOP

art # 8533-080-001 08/14

9473-010-001

9473-010-001

9473-010-001

9473-010-001

9473-010-001




Electrical Components Top Compartment

Ry w7 Vi |
ok J
»

.A__.ii__ I\

nu._(

20 18 16

Part # 8533-080-001 08/14 @



Control Panel Part # by Model

Key Description T300 T350 T400 T450 T600 QTY
1 | Panel Control Assembly(panel 9989-557-001 | 9989-557-001 | 9989-558-001 | 9989-558-001 | 9989-559-001 1
only)
* | Screw, to Side Panels 5/16, Hxw- | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
shrhdundct #10Bx 1/2”
2 | Plate-Latch, Top 9452-625-001 | 9452-625-001 | 9452-625-001 | 9452-625-001 | 9452-625-001 1
3 | Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 2
4 | Post Locator Top 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 2
5 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 2
6 | Locator Panel 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 2
7 | Screw Fill[HDCR 10Bx1/2” Guide | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 2
8 | Spacer Pushbutton (Micro) 9538-178-001 | 9538-178-001 | 9538-178-001 | 9538-178-001 | 9538-178-001 1
9 | Pushbutton Control (coin)[Blue] | 9035-060-003 | 9035-060-003 | 9035-060-003 | 9035-060-003 | 9035-060-003 | 1
9 | Pushbutton Control (coin)[Black] | 9035-060-005 | 9035-060-005 | 9035-060-005 | 9035-060-005 | 9035-060-005 1
10 | Retainer Pushbutton (Micro) 9486-150-001 | 9486-150-001 | 9486-150-001 | 9486-150-001 | 9486-150-001 1
11 | Nut Hexelasticstop #4-40 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 | 2
12 | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 5
13 | PCB assembly Control /Display 9473-010-001 | 9473-010-001 | 9473-010-001 | 9473-010-001 | 9473-010-001 1
STOP
14 | Nut Elasticstop #6-32 8640-411-002 | 8640-411-002 | 8640-411-002 | 8640-411-002 | 8640-411-002 5
15 | Nut-Hexkeps, #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 1
16 | Harness LEDPCB 9627-797-001 | 9627-797-001 | 9627-797-001 | 9627-797-001 | 9627-797-001 1
* | Harness Doorlock, Switches P4/ | 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-004 1
P15
17 | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 2
18 | PCB assembly Mode lights 9473-005-001 | 9473-005-001 | 9473-005-001 | 9473-005-001 | 9473-005-001 | 1
19 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 2
20 | Accecptor-Coin, Optical 9021-041-001 | 9021-041-001 | 9021-041-001 | 9021-041-001 | 9021-041-001 1
21 | Retainer, Coin Accecptor 9486-149-001 | 9486-149-001 | 9486-149-001 | 9486-149-001 | 9486-149-001 2
22 | Screws, Torx, T-10, 4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 | 9545-053-002 | 9545-053-002 | 2
23 | Switch Assembly Emergency 9732-223-001 | 9732-223-001 | 9732-223-001 | 9732-223-001 | 9732-223-001 1
Stop (includes wire harness)
24 | Spacer Plastic #8x5/16 E-Stop 9538-157-020 | 9538-157-020 | 9538-157-020 | 9538-157-020 | 9538-157-020 2
25 | Plate to mount e-stop button 9452-725-001 | 9452-725-001 | 9452-725-001 | 9452-725-001 | 9452-725-001 1
26 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 3
27 | Plastic Shield over main PCB 9550-184-001 | 9550-184-001 | 9550-184-001 | 9550-184-001 | 9550-184-001 1
28 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
29 | Nameplate,Control Panel (Blue) 9412-208-002 | 9412-209-002 | 9412-210-002 | 9412-211-002 | 9412-212-002 1
29 | Nameplate,Control Panel (Black) | 9412-208-001 | 9412-209-001 | 9412-210-001 | 9412-211-001 | 9412-212-001 1
* | Label Name Plate RH (Blue) 8502-744-001 | 8502-744-001 | N.A. N.A. N.A. 1
* | Label Name Plate RH (Black) 8502-744-001 | 8502-744-001 | N.A. N.A. N.A. 1
30 | Motor Ass'y, Door Locking (see 9922-015-001 | 9922-015-001 | 9922-015-001 | 9892-015-001 | 9922-015-001 1
Door Lock Group for parts break-
down)
31 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
* | Battery 8612-001-001 | 8612-001-001 | 8612-001-001 | 8612-001-001 | 8612-001-001 1
32 | Cable, USB 9806-022-001 | 9806-022-001 | 9806-022-001 | 9806-022-001 | 9806-022-001 | 1
33 | Screw-Torx T10, #4-40x3/8ss 9545-020-004 | 9545-020-004 | 9545-020-004 | 9545-020-004 | 9545-020-004 | 2
34 | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 2

@ Part # 8533-080-001 08/14




L

. S \.1/

DEXTER : n n n n

T-350 DEXTEIR

Part # 8533-080-001 08/14 @



Labels and Diagrams All WCAD Models

Description

Wiring Diagram and Schematic,
Coin(120 V)

9506-522-001

Wiring Diagram and Schematic, Coin

9506-523-001

9506-525-001

9506-527-001

9506-529-001

9506-531-001

Instructions Spin Direction

8507-273-001

8507-273-001

8507-274-001

8507-274-001

8507-274-001

Transient Voltage Surge Suppressor
Infomational

8507-330-001

8507-330-001

8507-330-001

8507-330-001

8507-330-001

Label High Voltage Warning

8502-614-004

8502-614-004

8502-614-004

8502-614-004

8502-614-004

Label Fusing & Installation
(-10 Model)

8502-619-003

Label Fusing & Installation

8502-619-004

8502-619-004

8502-619-004

8502-619-004

8502-619-004

Label Quality

8511-001-002

8511-001-002

8511-001-002

8511-001-002

8511-001-002

Label, Door Opening-Blue

8502-757-002

8502-757-002

8502-757-002

8502-757-002

8502-757-002

Label, Door Opening-Black

8502-757-001

8502-757-001

8502-757-001

8502-757-001

8502-757-001

Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

8502-759-002

8502-759-002

8502-759-002

Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

8502-759-001

8502-759-001

8502-759-001

S I IR (SN

Manual-Operators

8514-223-001

8514-224-001

8514-225-001

8514-226-001

8514-227-001

Rl ||~

[EN

NEVER ALLOW CHILDREN TO

DO NOT TRY TO OPEN DOOR WHEN OPERATE THE MACHINE
i . PLAY IN OR AROUND MACHINE
THE DRUM IS STILL TURNING

YOU SEE WATER IN THE WINDOW

ANY CYCLE LIGHT IS STILL ON

IF POWER IS INTERRUPTED

THERE WILL BE A 2-J MINUTE DELAY
BEFORE THE DOOR CAN BE OPENED

Part # 8533-080-001 08/14



Section 9:

Coin Handling

Parts:

Wiring Diagrams &
Schematics & matinence
Procedures

Part # 8533-080-001 08/14 @



Key-
1

Description

Optical Coin Acceptor

Optical Coin Acceptor

Starting after serial# 515483

T300
9021-041-001

T350
9021-041-001

T400
9021-041-001

T450
9021-041-001

T600
9021-041-001

2

Replacement Optical Sensor

9801-099-001

9801-099-001

9801-099-001

9801-099-001

9801-099-001

*

Screw, Highth Bar, 3mm

9545-039-002

9545-039-002

9545-039-002

9545-039-002

9545-039-002

@ Part # 8533-080-001 08/14




Kit - Electronic Acceptor Conversion for WCAD
(USA and Canada)

Key Description T300 T350 T400 T450 T600 QTY
KIT - Electronic Acceptor 9732-282-007 9732-282-007 | 9732-282-007 | 9732-282-007 | 9732-282-007 1
Conversion for WCAD (USA
and Canada)

Contact the Dexter Factory
for Other Countries
1 | Electronic Coin Acceptor (USA | 9021-028-001 9021-028-001 | 9021-028-001 | 9021-028-001 | 9021-028-001 1
and Canada)
2 Harness for Electronic Coin 9627-845-001 9627-845-001 | 9627-845-001 | 9627-845-001 | 9627-845-001 1
Acceptor
3 | Transformer 120/18VAC 8711-015-001 8711-015-001 | 8711-015-001 | 8711-015-001 | 8711-015-001 1
* | Wire Assembly - Blue 8220-001-338 8220-001-338 | 8220-001-338 | 8220-001-338 | 8220-001-338 1
* | Wire Assembly - Orange/ 8220-001-235 8220-001-235 | 8220-001-235 | 8220-001-235 | 8220-001-235 1
White
4 | Coin Chute for Electronic 9119-028-001 9119-028-001 | 9119-028-001 | 9119-028-001 | 9119-028-001 1
Drop
* | Nut - Hex Elastic Stop 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 1
* | Screw, Torx 9545-020-004 | 9545-020-004 | 9545-020-004 | 9545-020-004 | 9545-020-004 4
* | Screw, Hex 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 4
* | Label, Informative 6102-017-001 6102-017-001 | 6102-017-001 | 6102-017-001 | 6102-017-001 2
* | Label, Warning 8502-730-001 8502-730-001 | 8502-730-001 | 8502-730-001 | 8502-730-001 1
* Instructions, Installation 8507-367-001 8507-367-001 | 8507-367-001 | 8507-367-001 | 8507-367-001 1
5 | Coin Chute for Electronic 9119-030-001 9119-030-001 | 9119-030-001 | 9119-030-001 | 9119-030-001 1

Drop

4

5

Part # 8533-080-001 08/14 @




Electronic Acceptor Coin Drop

Setting the electronic coin acceptor switches

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
setting the switches for the desired country and currencies.

1. The electronic coin acceptor has switch settings depending on the coins and country. See the table
below for available values of the left and right coin inputs for the available countries.

WARNING: turn power off before and leave power off when changing the switches of the
electronic coin acceptor.

2. Turn power back on and test coins to ensure proper operation.

EMP 500.12 v5

El

45 e
0,25CADo. |1 |2
0, 25CAD58
— . 1,06caD
1, B3cADal
1, 00CAD
2,00CADR1

Tokan B3G [
Token. 530 [i

Dip Switches

@ Part # 8533-080-001 08/14



Coin Acceptor Switch Settings

United States

ON ON

25¢ AND §1 (NO TOKENS)
NORMAL SENSITIMITY

123456768 910111213141516

OFF OFF
oN ON

25¢ (NO TOKENS)
NORMAL SENSITIMTY

910 111213 14 15 16

OFF
ON

$1 (NO TOKENS)
NORMAL SENSITIITY

910 1112 13 14 15 16

OFF OFF
ON ON

25¢, $1 AND .880 TOKEN
NORMAL SENSITMITY

12345678 9101112131415 16

OFF OFF
oN ON

25¢ AND .880 TOKEN
NORMAL SENSITIMITY

510 111213 14 15 16

OFF
oN

$1 AND .B80 TOKEN
NORMAL SENSITIVITY

910 111213 14 15 16

OFF
ON

.880 TOKEN
NORMAL SENSITMITY

910 111213 14 15 16

QFF OFF
ON ON

25¢, $1 AND .990 TOKEN
NORMAL SENSITMITY

12345678 910111213141516

OFF OFF
ON ON

25¢ AND .990 TOKEN
NORMAL SENSITIMITY

910 1112 13 14 15 16

OFF
ON

$1 AND .990 TOKEN
NORMAL SENSITIMITY

910 111213 14 15 16

OFF
oN

990 TOKEN
NORMAL SENSITIMITY

910 111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
.880 TOKEN — one pulse on left washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-080-001 08/14 @



Loin Acceptor Switch Settings

Canada Canada

ON ON ON

25¢, $1(0LD & NEW), $2(0LD & NEW) 25¢, $1(0LD & NEW), $2(OLD & NEW)
(NO' TOKENS) NORMAL SENSITMITY w m AND 880 TOKEN NORMAL SENSITIVITY

172345678 910111213141516 910111213 14 15 16

OFF OFF OFF
oN oN N

$1(0LD & NEW) AND $2(OLD & NEW) $
(NO TOKENS) NORMAL SENSITMTY A

1(0LD & NEW), $2(0LD & NEW)
ND 880 TOKEN NORMAL SENSITIMITY

e I 57 e
OFF OFF
oN oN

25¢ AND $2(0LD & NEW) 25¢, $2(0LD & NEW) AND
(NO TOKENS) NORMAL SENSITVITY m M 830 TOKEN NORMAL® SENSITIVITY

910111213 14 15 16

910111213 14 15 16

T e
OFF OFF OFF OFF
ON ON ON ON

m % (Qri)g TA(’;‘EE&SW)(%BR&?;ACIESWE)NS\TN\W m % 0 %%D N%R’VMiWL>s/E%%\T\v\W
OFF OFF OFF OFF
ON ON ON ON

25¢ (NO TOKENS) 25¢ AND .880 TOKEN
NORMAL SENSITIVITY m M NORMAL SENSITIMITY

12345678 OMNIEBEEIE 910 111213 14 15 16

OFF OFF OFF
oN N N

$2(0LD & NEW) $2(0LD & NEW) AND
(NO TOKENS) NORMAL SENSITMITY m M 880 TOKEN NORMAL SENSITIVITY

910111273 1415 16 910111213 14 15 16

OFF OFF
oN ON
$1(0LD & NEW) $1(0LD & NEW) AND

(NO TOKENS) NORMAL SENSITMVITY m % .B80 TOKEN NORMAL SENSITIVITY

910111213 14 15 16

910 11 7273 14 1 16
OFF OFF OFF
ON ON ON

25¢, $1(NEW ONLY), $2(NEW ONLY) 25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY m m AND 880 TOKEN NORMAL SENSITIMITY

12345678 9101121314116 910111213 14 15 16

OFF OFF OFF
ON ON ON

$1(NEW ONLY) AND $2(NEW ONLY) $1(NEW ONLY), $2(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITVITY m m 880 TOKEN NORMAL SENSITIVITY

TZ2345678 9M01121318MHI6 810 1112 13 14 15 16

OFF OFF OFF
ON ON ON

25¢ AND $2(NEW ONLY) 25¢, $2(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITIVITY m M 880 TOKEN NORMAL SENSITMTY

910 111213 14 18 16 910 1112 13 14 15 16

OFF OFF
N oN

25¢ AND $1(NEW ONLY) 25¢, $1(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMVITY m % .880 TOKEN NORMAL SENSITIVITY

910111213 1415 16 910 11 1213 14 15 16

OFF OFF OFF
oN N N

$2(NEW ONLY) $2(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMITY m M 880 TOKEN NORMAL SENSITIVITY

TZ345678 SWT12EBNAEIG 910111213 14 15 16

OFF OFF OFF
oN oN N

$1(NEW ONLY) $1(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMITY m % 880 TOKEN NORMAL SENSITIVITY

910111213 14 15 16

910111273 14 18 16

OFF OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-080-001 08/14



Comn Acceptor_Switch Settings

Canada Canada

ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW) 25¢, $1(0LD & NEW), $2(0LD & NEW),
AND 1990 TOKEN NORMAL SENSITMTY w mﬁ 880 and 990 TOKEN NORMAL
TR 15 1 18 IR S T 5 18
SENSITVITY
OFF OFF
ON ON
$1(0LD & NEW), $2(0LD & NEW) $1(0LD & NEW), $2(0LD & NEW),
AND 1990 TOKEN NORMAL SENSITVITY m WE 880 AND 1990 TOKEN NORMAL
IR 5 1 18 IO S T T 18
SENSITVITY
oFF oFF
ON ON

25¢, $2(0LD & NEW) AND 25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY m m .990 TOKEN NORMAL SENSITIVITY

910 111213 14 18 16 910 1112 13 14 18 16

OFF OFF
oN oN

25¢, $1(0LD & NEW) AND 25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY m E!E .990 TOKEN NORMAL SENSITIVITY

OFF OFF OFF OFF
ON ON ON ON
T P T L
OFF OFF OFF OFF
ON ON ON ON

$2(0LD & NEW) AND $2(0LD & NEW), .880 AND
990 TOKEN NORMAL SENSITVITY m E;E!i 990 TOKEN NORMAL SENSTIVITY

T T e TS E
OFF OFF
ON ON
$1(0LD & NEW) AND $1(0LD & NEW), .880 AND

.990 TOKEN NORMAL SENSITIVITY m E!E .990 TOKEN NORMAL SENSITIVITY

910 1 1213 14 15 16 910 11121314 18 16

OFF OFF OFF OFF
ON ON ON ON
25¢, $1(NEW ONLY), $2(NEW ONLY) 25¢, §1(NEW ONLY), $2(NEW ONLY),
e w0 900 o NORL SENSTY T TE " 0 D 990 TOREN NORUAL
I EREERS M A T ST
SENSITIVITY
OFF OFF OFF OFF
ON ON ON ON
$1(NEW ONLY), $2(NEW ONLY) AND $1(NEW ONLY), $2(NEW ONLY), .880
990 TOKEN NORMAL SENSITIVITY W " 0D 050 TOKEN NORMAL
Tt EE T
SENSITIVITY
OFF OFF
ON ON

25¢, $2(NEW ONLY) AND 25¢, §2(NEW ONLY), 830 AND
.990 TOKEN NORMAL SENSITIVITY m m 930 TOKEN NORMAL SENSITIVITY

Sl S
OFF OFF OFF OFF
on oN ON oN
T ™ o e ™ o onid S
12345678 910 1112131415 16 123458738 910 11121314 15 16
OFF OFF OFF OFF
on oN ON oN

$2(NEW ONLY) AND $2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY m m 990 TOKEN NORMAL SENSTIVITY

810 111213 14 15 16 910 1112 13 14 18 16

OFF OFF
oN oN

$1(NEW ONLY) AND $1(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY m E!E 990 TOKEN NORMAL SENSTIVITY

810 1 1213 1415 16 910 111213 14 15 16

OFF OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-080-001 08/14 @



Maintenance Instructions

Electronic Acceptor

Cleaning the electronic coin selector

The EMP 500 V5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Optical sensors may be cleaned with a soft brush Location of the optical sensor within coin outlet.
very carefully with an air spray duster.

@ Part # 8533-080-001 08/14



Notes

Part # 8533-080-001 08/14 @



Vended

T300 Non-Express

120 Volt Wiring Schematic

AL CRINA

M~ Tcwrcur. ]

| BREAR |
(I e s F
115V—1PH—60HZ I rose |
BLK W RED| . \ 1 SV _RED RED 115V
MHv|.N BLK 115V _RIN 115V _RIN
GRN n|= < |w DOOR LOCKED
= S |e E SWITCH
DOOR CLOSED
SWITCH
a|.\.| RED THERMOACTUATOR #1
= DOOR LOCKED |2 ORG/BLU )_.Mwm BLU
DOOR LATCHED SWITCH P2 THERMOACTUATOR #2
SWITCH UNLOCK
oRG | ORG pis P17-3 IRG/RED _, ANN, BLU
) EE|_ DOOR LOCK
e o o
P13 P17-5 WHT/RED v BLU
RG. pac P21 pogy| O
1 - - WHT - a HOT WATER
= = = =
@ 1N DCM  MI6 WHT/RED P4-1 pal-4 BLK  P20-4] VALVE #2
MM.H_.@_M L BIK P4-3 | - ~ < P19-1 ORG e YEL
Emm & RG/BLU Plea] &= HOT WATER
= — — o _
SYSTEM (D) vaRriaBLE | —24V___RED P71 P8-3 ORG/RED PI6-3 m— VALVE #L
BLK FREQUENCY P8-4 WHI/RED Pl6-4] = oy
= BLK n < = COLD WATER
= BLK T2 DRIVE P8-6 RED/ORG P16-6|] = |pjo-s VALVE #2
S 13 [P8-7 RED/YEL P16-7| WHT/BLU  prmeen YEL
g 2 @ L 24V RTN RED P7-2 [P8=8 WHT/BLU Pl6-8] p17-1 COLD WATER
Bt RU-11 STEPTDOWN P8-9 _ WHT/ORG _P16-9 VALVE #1
< < _ TRANSFORMER . pa-1t B P16-11 P11 WHT/BRN ey YEL
me (11|13 = o 1 _4 |RU-1L
po-2 DRAIN
m [Pl WHT -, ALTERNATE
200 OHMS ©  [me=2_ _wHT __° _TPROGRAM SWITCH VALVE
100 VATTS cGENCY RED RED P1-2 (OPTIONAL) @
Ny _I/L|mmu RED P1=1 e BRN/YEL BLU
SWITCH |
RN * RN oo—a = P12 USB CABLE FOR PROGRAMMING //Hm\mz
@ voror WCO300KA-10_C1X-_____~__A 53 = WITH USB DRIVE =
ONLY CORG RIGHT_COIN OPTIONALY 55-p E :
LEFT COIN RED o1 5 p3-1 WHT p7-1
— — = m
= e i
x - =
= [P36 _WHT __Pr6] o [BI= &7 = G8IB FOETENER
+5VDC P3=7 __ WHT p7-7| o |Bl=2
DeOM P3-8  WHT P7-8
e [P3=9 __wHT P7-9
10 _P5-8 |
g MICROPROCESSOR PRESSURE P35 ]
PAYMENT 47 K SWITCH
DEVICE
RED _P5-2
50 V YEL _P5-1
WCO300KA- 10_C1X—____—_ X P/N 9506—522—001PR
ONLY 20 LB GOIN, VF DRIVE, 115V

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS

115V—=1TPH—60HZ

Part # 8533-080-001 08/14

®



Vended

120 Volt Wiring Diagram

T300 Non-Express

ZHO9—HdL—AGLL AVHOVId ONIFIM

SNOLLNG dOIS ANV L¥VIS HLM
ASLL 3N¥A A ‘NI0O €1 0Z ERALE

¥4100-225-9056 N/ xy [0 G| —810—20l9 JALYWYOANI

#00-1£0-SL£6

% TR
g E EeE

£20-¥90-0228 100-810-6£86

£z0-vs0-0zza HONOML TOHINOD  :NOLLYOOT

anNa 9N
AONIND3YS o
FavivA

gd

ﬂ

I

I

!

s

J
I

N HOLMS

Clgle %007 ¥00a
nﬂ: @:-z - Hﬁoﬂqm_zm _SAENNN_isa

ZL—] @®

100-Z60—-1086
dnv gL LNodo — —
soo-s-ocse — | _ 235W00Z 0L
200710020026 _ _ N I B B D BN B B - _ UOWEO@ um ._vaE
| 1 HLOIM 35Tnd NI0D
_ _ e |
L =+ - — NNQ BSN HIK — HOLIMS OLdO
_ ININHVEIONd HO4 NIOD L4T1 AINO
_ - . — 100-220-9086 ~X10701-VX00£0IM —
| ° LAz
= m 5 Sk A\ *
| N 2 g
I —} 4 H
y o
100-900-£256 \ @ m m —
anL 2z - o
¥3INILIOS 900-600-1 128 ] W._a X 3= x o
g0l 1ol f |3 ©n z9 hy
4908 19 HINHOISNVIL o% | g 2 a
SINVA TV NMOQ—d3Ls TN L 8 o8 H_ _H m w —
! iy imlh: =
@ KB co z %)
3 3| : 52 S 2
VRS Bt 35 : =g |
E=z1d © 4 =) W
| 2 & y @
e E YV m © 2 mmu % —
— =Tro5 | | aera==E1"] — X =7
= T S
910-TOE=T£06 | “ Fsid — 3 mn —
. ] I * \_J[ 28
g s
g ol | N [
1 — — (WNOILAO) 100-L64-£296
L Houws wvaoosd [ ]
ALYNY3LY 2 Y X z
- — — 100-56v-6556 B m ® & —
) 100-016-L296 g A~
600-£50-2086 I & ] @ ”
2 = Zz —
.m | | m 1€0-690-0zz8 — — W AL
o~
- o £00-121-0228 _ m \@ m _
| 3%0-590-0228 — a ..
_ _ | m @ w S
- 100—-B06-L296 a N ¢z m
_ : _ g (8f 2
I | OF _
A 98 —
[ I [
— |
, [

3NVA
=1 yolow H— NIV —

100-100-9856 100-100-9856 e
L] €1 6 [ too-661-625 wmzm._éxoo._z: )
. — INOY4 dOL  *NOILYOOT

Part # 8533-080-001 08/14 @




Vended

208-240 Volt Wiring Schematic

T300 Non-Express

ALTERNATE

~N r— TCreorr. 1
= | BREAGR
o
© L= &1
+ 240V | fFuse |
@ L1 BKRD L1 XIBKRD,RD, ", |RED, 1SV RED 115V
- 208V|L1 115V _RTN 115V _RTN
x
x 115V
T | BKBU L2| 3 X2 < |® DOOR LOCKED
& ®  CONTROL Egy SWITCH
| X TRANSFORMER DOOR CLOSED
z SWITCH
N = RED < THERMOACTUATOR #1
® = 5 pomR Locken |2 S ORG/BLU_, A, BLU
= = e
& GRN/YEL DOOR LATCHED |72 SWITCH THERMOACTUATOR #2
SWITCH S P12 UNLOCK
0RG | 06 prg P17-3 ORG/RED __, A A A BLU
YEL YEL p1g E.E|_. DOOR LOCK
G PH ONLY) —a| MOTOR
YEL YEL P13 P17-5 WHT/RED ey BLU
L w w |w
Wﬁj = S
= ORG _ P4-6 p21-1  WHT pao-t|
T @ v e L3 pom oM WHT /RED P4-1 Ppl-4 _ BLK p2o-4] - AR
MOTOR L BLK P4-3 | = P19-1 ORG Pty YEL
DRIVE IP8-1  BRN/YEL Pl6-1|
SYSTEM o4 _ P82 [RG/BLU Pl6-2| =2 - HOT WATER
® VARIABLE EEL P7-L. P8-3 _DRG/RED _P16-3 ._wwlr_ eeD VALVE
BLK T FREQUENCY P8-4 WHT/RED Pl6-4 Amn . oy
o BLK DRIVE COLD WATER
3 BLK T2 lPe-¢ RED/ORG P16-6] = [pjo-s VALVE #2
S T3 P8-7 RED/YEL _Pl6— WHT/BLU oo YEL
2 . @ L | 24V RTN _RED P7-2 P8-8 WHT/BLU P16-8] p17-1 COLD WATER
(] . -
BI RJ-11 STEP-DOWN (P8=9  WHT/ORG Ple=9] VALVE #1
o w _ TRANSFORMER _ . P11 WHT/BRN ooy YEL
w @ P6-3 8=l BLU  PI6=IL —
T2(T1 (T3 200 OHMS | = i pe—4 |RI-1L
100 vaTTS w m  |Pl6-1 WHT . —, ALTERNATE wﬂﬂHQm
o Q  [ere2 _wHT PROGRAM SWITCH
RED RED P1-2 OPTIONALY
00 warTs EERGSTEE [ e REDPIS[ | BRN/YEL () BLU
swiTeH = USB CABLE FOR PROGRAMMING //H\
L]
@ moToR WOOR00XA- 12 C X~ A GRN GRN /P-4 1 N\ @ WITH USB DRIVE JGRN
ONLY (ORG RIGHT_COIN OPTIONAL) P55 = -
LEFT COIN RED o1 S P3-1 WHT p7-1
OPTO SWITCH BLU Q@ P3-2  WHT P7-2
P37 P33 WHT 73| m =
-] S = ST 7278 2 - HeT 3980
P23-5 S P3-5 __WHT P7-5
P23-4 = P3-6  WHT P7-6 | o [Pl=L &2 = SOLD SOFTENER
RED ~ P23-3 | ,sypC P3-7  WHT p7=7| i [Bl=2
BLU _ P23-2 | peom P3-8  WHT p7-8
po3-1 | DM . [P3=9_WHT P7=9
_p5-g |
PRESSURE
MICROPROCESSOR i)
RED P5-2
YEL _P5-1
T2 O P/N 9506—523—-001PR
ONLY 20 LB COIN, VF DRIVE, 208-240V

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS

208—-240V—1/3PH—-60HZ

Part # 8533-080-001 08/14

®



Vended

208-240 Volt Wiring Diagram

T300 Non-Express

e e s A

ZHO9—HdS/L—A0¥Z—80C Wv¥OVId ONIEM T T ==t T

SNOLLNG dOLS ONV LNVLIS HLM JLVYNY3LY

e A e % Fyprvass S St 30030 |
s 961 —810—2019 IALYWHOINI e : = |
995WO0Z OL N 5

o
s
2
2]
-
— —
1
HO
=
o
=i
=
1%}
=
©

100810
2oo-son-ouze | | | _ oe5w0g 38 1SN !
N - I I I B B B S . -
T 7 1EI_ 1 HLOM 35Tnd NIOD ~H19721- 00500
y  —— S W 1
x — L =1 - 3NHQ 8SN HIM — HOLIMS 01dO
ONINAYHI0¥d HO4 5 NIOD L4371 KINO
— | | . — 100-220-9086 —X107Z1-YX0020OM
L (] 2
— co0-gsi-izes [ | | | M - o —
[ 2 H
g = g 4[|
SIATVA ¥3LYM ) e @ o |3 8
| | 35 = §|E | _
zZz vz & o 0o
— $00-600-1 128 ] R 83 | — ulauma o —
— HINHOASNVAL ] N o% | b w._w 2 8
NMOO-d31S vREE L 3 32 z
_ : _ g/l e ey |
5 = a
! g | gl Al & 2 ,
— — =g w.u_m B .a -: o mm _ _ W m“m m —
@ >
£ -XEUN—I - UM w s %
_ e _ © Bl |
— 810} e i —ar—rid — > a
N—iWIIM“MM _ 810-18C-1C96 ; m— _ W M n _
>Z 1[0 Ofme | | 3 [ &
z :
©
37 a g — — — — (WNOILLdO) \ 100~L6.-£296 —
T ¢ s\
Wuw. S\ 152~ 100 HOLIMS WY390Yd
S — ALY B o &% _
1 e | R g s
100-+21-7588 i L — H @ mm —
o (eI il | [ 1
S 2
S _ _ o NA & —
N ElYSY 3 2
m : SNCEY: _
2 g o IOfk: g
H — 4 A XE&s z
O} 3
i _ I _
2818 aan
900-2£0-5£56 — — 8 1
PN I B £20-v90-0zz8 100-810-6£86
e =1 —I £zo-vso-ozzs HONOYL TOMINGD  NOLYOO1 I— — _
-—m.'_ . NN I B DI DS | D B B D S B B - XUOI_ KOOQ _
— @ - 318v0 Q3QN3HS 100-510-9086
N I N BN . | -
,|_I_J|j 5 P | | |
4 @ E/N
11— VA — 100-100-9856
7 oon = o, ] = s
I d SRONMNORHL INO¥4 dOL NOILYDOT
%ove  :NOLLYOOT — WOLLOS  :NOILVOO1 | |
— L I I BN B B B B B S B B -

Part # 8533-080-001 08/14 @




208-240V

IC

Vended Schemati

T350 Express

2 3 4 5 6 7 8 9 10 1 12 13 14
_ _ALTERNATE
~N ™™ "CRcuIT 1
= | BREAKER |
3 [ e T s
+ 240V | fuse |
o L1 BKRD L1 XIBKRD,RD, ~\ " _, |RED, 115V RED 115V
- 208ViL1] 3 11SV_RTN 115V _RTN
o L2
% e, M 15V
BKBU L2 x2 < |w DOOR LOCKED
I
g L3 , BLK e = oD E SWITCH
| N ~ |=  TRANSFORMER DOOR CLOSED
2 N, SWITCH
N = cED = THERMOACTUATOR #1
o = m DOOR LOCKED m 2 ORG/BLU \_/.\_”Gm BLU
= = s
& GRN/YEL DOOR LATCHED |3 SwieH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
0RG | ORG pis P17-3 ORG/RED __, A~ A BLU
YEL YEL pra WE|_. DOOR LOCK
(3 PH ONLY) —m YEL YEL Pis oy it /rep BT AU
._“ewzhm_. ® | __m _
m
P P P
1 ORG __P4-6 lPa1-1  WHT  pao-i| &
= @ L1 Le Lz DCM MIe WHT/RED P4-1 Ppl-4  BLK poo-4] - HOT WATER
MOTOR LBk p4-3 _ T ke ORG ooy YEL
mﬂw«mz 24 RED _P7-1 P8-2 ORG/BLU Pl6-2| £ . HOT WATER
@  vaRmBLE P8-3  ORG/RED Pl6-3 hGlm|_ cED VALVE ¥
BLK T FREQUENCY P8-4 WHT/RED Pl6-4 Amn . £
4 COLD WATER
o 2 DRIVE P8-6 RED/ORG P16-6] = |pio-s VALVE #2
S 13 P8-7 RED/YEL P16-7 WHT/BLU g YEL
[ B - @ L 24V RTN RFD P7-2 [P8-8  WHT/BLU P16-8| p17-1 COLD VATER
RJ-11 STEP-DOWN P8-9 WHT/ORG P16-9 VALVE #1
w w _ TRANSFORMER _ N P11 WHT/BRN oo YEL
w @ P6-3 Pa=l BLU Ple-ll —
T2(TL (T3 200 OHMS & = [ pg-4 |RI-1L
100 WATTS g M [PI6-L WHT — ALTERNATE w_wn_,.m/_\‘m
= RED RED P1-2 S w%_u_um_mpﬂ_w(\:n:
200 OHMS EMERGENCY !
200 DHMS TSt _lfL|_~mu RED p1-1 m BRN/YEL D BLU
. = USB CABLE FOR PROGRAMMING
@ moToR WOOBOR-12_CXe - A GRN GN/Z Fetl N\ WITH USB DRIVE IGRN
ONLY (ORG RIGHT_COIN_OPTIONAL) Po—p = -
55 Sl =8 e
BLU po3-7 n_u P3-3 WHT P7-3| m 2 %»uww m,mw_wmm
g BE——FH § e T
X = =
= P36 WwHT  Pre6| o [BI=L <2 = COtB OBTENER
+5VIC P3=7 __ WHT p7-7 | o [Bl=2
DomM P3-8  WHT P7-8
eiWne  [F3=9 __WHT P7-9
PRESSURE <
MICROPROCESSOR yhada) 3
o
RED PS5-2 b=y
YEL P51 3
WC0350KA- 12_C1X— P/N 9506—525-001PR 2
ONLY 20 LB COIN EXPRESS, VF DRIVE it
WITH START AND STOP BUTTONS &
=3
#*
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec mo _I_ m7\_>n_|_ O NO@ _ NN_VO<| \_ \u _U _I_ _ @O _I_ N m
o




Vended Diagram 208-240V

T350 Express

ZHO09—HdS/ 1 —A0¥Z—80¢C

SNOLLNG dOLS GNV LdVIS HLIM
3NMA 4A 'SSIMAX3 NIOO 81 02

¥d100-G25—-9056 N/d

EI/\FETRL

NVHOVIA ONIMIM
g el /61 —-810—2019 IAILVWYOAN

DISPLAY

O TIME REMAINING

O INSERT CONS

d

A3ITI0YLNOO—OHIIN

Qyv08 LINOYID G3INRNd

PUSHBUTTONS

L

L]
1

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

030

AN NA A

N~

0!

OOI
A

diV G'L
o-sto-cse (= | ! 235W07 0L
| J HLOIM 3STNd NIOD
+ INYQ 8SN HLIM
- ONIVS903d 04 =
| | 100-220-9086
M 0
| | . |2
£00-56.-£296 | ;|
I —
100-900-€L¥6
| 3z
MN
+00-600-1 1.8 G_.uw_ 'l
— HINMOASNVAL o 1
NMOG-d3Ls 8
| u |
@ 3 13
2 :
— H ™a =t M o_Hm_v:m —
| TO-ToE=TE aﬂﬂu”ﬂ—k
#001920-1686 - £id | |
— | = — -
810-18C-1£96 - _ | —sid _
M ¥ e
VM — | HH —
: i 1
SL _ 3 _ (1¥NOLLd0)
e 162-100-0 i Howns Neooxd | |
O G39/578__08¢1100-0428 — 3IYNY3LTY
S ¢ | X i X e | e
N YINHOISNVAL
¥ TOMINOD —
100-#00-1 148
g — S —
NOYZ ABOZ
: | |
8
3 1
M _ - £00-806—-L296
#00—LS¥—-6£56 _
| ]
1. A
100-810-6£86
100-102-£$86

®
nﬂ—:.@:l!MNNNNTNNNNNNNNWN‘WN(WNWNNW.N%M
I NN NN NN S | -
_|—|? B E

HONOYL TTOYINOD  :NOILYOO1

@ 3NVA
HOLOW ”- NVNQ

MovE  NOILYOO1 —
- . L

s [ 400-684-t55

WOL110g  NOILYOO1
N S S . .

—

/77777272777
100-510-9086

[——— ==

LED PRINTED CIRCUIT BOARD

§ OO/
A

()

N

FINAL

INDICATORS

IIIIIIIIIIIIL

Part # 8533-080-001 08/14 @




1 2 3 4 5 6 7 8 9 10 1 12 13 14 15
__ _ALTERNATE _
~ ™™ "CIRcuIT a
B | BREAKER |
3 o
+ 240v
z L BKRDLL LRED, 115V RED 15V
- PosviLL] 3 115V _RTN 115V _RIN
o L2 |qw
o
BKBUL2 < |w DOOR LOCKED
T | BKBUL 2|
5 L3 | BIK @ coTROL B = SWITCH
| N A TRANSFORMER DOOR CLOSED
(@) 2 N, SWITCH
— T — THERMOACTUATOR #1
@ 9 £ = S 2 o ore/BLy__ FRCK BLU
8 4 ) S swricn |8 3 AN
m « " GRN/YEL DOOR LATCHED |& o THERMOACTUATOR #2
((b] SviTen ° ORG/RED _, K BLU
ORG | ORG pj5 PI7=3
e P17-4 DOOR LOCK
YEL YEL p14
3 PH ONLY) —#| MOTOR
(& YEL YEL P13 P17-5 WHT/RED _ preemy BLU
S L w o |
= = % -,
4 |  ORG P4-6 | P21-1 WHT P20-1
o " |@ u ez pem ome WHI/RED Pa- p2i-4  BLK  p2o-a] - ARV
(b} BLK __P4-3 >
MOTOR M P19-1 ORG e YEL
© SysTEM 24 RED P7-1 Ps-p ORG/BLU Plop| VALVE B
(- @  vermse P8-3 _ORG/RED _Pl6- Eml.m|_ <D VALVE ¥
D BLK T FREQUENCY P8-4 WHT/RED P16-4 Amn g Fananae! Y
| COLD WATER
V w LK T2 DRIVE P8-6 RED/ORG Pl6-6| = P19-5 VALVE #2
S P8-7 RED/YEL Pl6-7 WHT/BLU  preey  YEL
.. & s 2 ® L 24V RIN RED P7-2 [P8-8 WHT/BLU Ple-g] o171 oD WATER
n RJ-11 STEP-DOWN [P8=9  WHT/ORG _P16-9) VALVE #1
WHT/BRN YEL
N - w _ TRANSFORMER P6-3 Ps-11 B Pl6-11 P11 e
leb) 2|11 |13 200 OHMS [~ ~ ] pe_s |RI-1L
— 100 WATTS . ®  [PI6-1_ WHT ,—, ALTERNATE e
o & ©  [P6=2_ _wHT _1 PROGRAM SWITCH
RED RED P1-2 (OPTIONAL
200 OHMS EMERGENCY =
X WA ST _l./.meu RED Pl ﬂ BRN/YEL @ BLU
= USB_CABLE FOR PROGRAMMING
L b NG smeme [
! @ woro WCOA00KA-12_C1X-_____~__A AP \E WITH USB DRIVE LN
c ONLY (ORG RIGHT_COIN_OPTIONAL) = E -
(@) LEFT COIN RED —_ S lpast wHT P74
0OPTO SWITCH BLU nu_v P3-2 WHT P7-2 pr——
p33=7 P3-3 _ WHT _ P7-3] m WATER VALVES
Z I P3-4  WHT p7-4| O HE = T 708
o = £3-9 _WHT 2 G2 - COLD SOFTENER
= [P36  WwHT _ pP76]| o~ [BI=L §2 - coub sor
o +5VIC P3-7  WHT p7-7 | o (Pl=2
oM P3-8  WHT P78
< _I sevne  [B3=9WHT P7=9
— A LEFT CON pPS-8
BAYMENT 7K MICROPROCESSOR PRESsuRe  HRA—53-E
47K SWITCH
DEVICE PS54 |
ORGJORG P5-3
3 RED P5-2
— YEL P51
2 _507_
WCOR00KA 12 ClXe___— X 1 P/N 9506-527-001PR
ONLY 30 LB COIN, VF DRIVE, 208-240V

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS

208—-240V—1/3PH—60HZ

Part # 8533-080-001 08/14

@



Vended Diagram

T400 Non-Express

ZHO9—HdSZ/ L —A0¥Z—802C

SNOLLNE dOLS ANV L¥VIS HUM
AOYZ—80Z ‘3AA 4A ‘NIOD 81 0f

¥d100-£25-9066 N/d

EIN\LETR

Mymtvang |
Jeny | ¥PIVINE

any oy | unowo |

NVHOVIA ONIFIM

861—810—201l9 JAILVINIOANI

ST T T T T

a7y
100-190-S£06

100-260- 1086

9aswo0z OL
035WOS 38 LS

HIAIM 3STnd NIOJ

— 3NI¥Q BSN HUM

[Z7272777727272
J18v0 a3aTIHS

HOLIMS 01dO

NINAYI90Yd 404 =1 NIOD Li31  KINO
— . B — 100-220-9086 —X107Z1-¥X00700M —
<@ 2 ) 3
£00-56£-L296 N >
550 - ¥ 4 S 8 E
SINTVA ¥3LVM v \ @ 3
— —8|o.ﬁ.Mn3 “\ ” = m m m —
5o 5
anL 9109 — 12 2z - v/ oz & : 5
¥INILIOS 4100 - 2D +00-600- 1128 e mu . \ 25 s O o —
- 1 3 2
YR L - M ok ! 2 #aC 8
AV TIIW NMOQ—d31S e o 5 o8 H_ _H z B —
_ e | oy I B E =3
@ v co z g
= e 3|: 8 100-010-££76 n.m 2 z m
— 8 g z b — — 23 _ _ M m“ 2 W
—zZid p=3
¥00{9z0-L686 T 038 | | al: | @ 3 % : 2
s =L"] — © 2 mnm ] —
— 1596 | H—ng Tt — ] —\ |_ > g
100-520-8556 8LO-1BE-1£96 | | —std a3 3 |§.| 3 mn
. _ Ht=r L :\ [ 2 l
| b | o
WW | = | tr1lizersocal
<© — \
J.u_u — [ 3 — (TNOLLdO) [TTTT 100~L6L- 1296 —
3z \ez100- - HOLIMS WY904d
O Q3u/58_ 0£21100-0228 — JLYNYILY 3 o —
e el [ o] e | s g
N HINNOASNVAL @
3 JONINOD — g —
100-¥00—1 1.8 3
g — 1N A — €
hovz Aoz — S —
8 — 9
2
5 £ 4
2 '] @ =
w — [ voo-soe-czs6 Q S
2 a
HOLMS — @ = —
34NSS34d —
£00-£8b-6£56
FE T | I I
818 aan _ (4} %W_%_mo
® &m T [ | S5 |8
+00-0£0-5456 — — m 2 % | |
- T e ; B
- ¥00a
TavvA = _ _l £20-490-028 HONOYL TO¥INOD  :NOILYIO1 I— _ SlonLeizyies o] —
Li=ry J ZZ77777777777Z. 0-9086 _ _
cau ® - TINO Hs oot zs | B

»ove

L] £
‘NOLLYOOT —
N NN N L

NOLL08
. S S . .

3ATVA

Nﬂ_ %|| S m.lu 1

NIVa
L too-00z-6158

‘NOILVOOT

I I IS DI IS IS I I e e s e sl

Part # 8533-080-001 08/14 @




IC

Vended Schemati

T450 EXxpress

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

2 3 4 5 6 7 8 9 10 11 12 13 14
__ _ALTERNATE
~ ™™ "CRcuIT 1
I | BREAKER |
3 Lo & ]
i 240V | fFuse |
z L1 BKRDLL XLBKRD RD, ", |RED, USVRED 115V
- PogViLL] 3 115V _RTN 115V _RIN
o L2 3
o 2
BKBUL2| 3 < |w DOOR LOCKED
T L3, BLK e -
g Benamm— ®  CONTROL 5 |= SWITCH
| N = TRANSFORMER u_“_ma %_mmmmu
3 *
5 a|.\.| RED THERMOACTUATOR #1
> = DOOR LOCKED |2 z ORG/BLU )_.\_u<nm BLU
- = o
& GRN/YEL DOOR LATCHED SWITCH THERMOACTUATOR #2
SWITCH P12 UNLOCK
ORG | ORG pis P17-3 ORG/RED AN, BLU
YEL YEL pia WE|_. DOOR LOCK
(3 PH ONLY) —m MOTOR
YEL YEL P13 P17-5 WHT/RED _ preey BLU
/YEL w W |w
ﬁ@ﬁm o L WHT ]
= L__ORG _ P4-6 | \Pel-l  WHT  Pa0-11 &7 HOT WATER
= = = =
@ L1 L2 L3 DcM Mie WHT/RED P4-1 P21-4  BLK  P20-4 o e VALVE #2 VL
MOTOR L BLK P4-3 | <  |p1o-1 Paasart
P8-1  BRN/YEL Pl6-1
DRIVE Poo TRG/BLU Flez] o HOT WATER
SYSTEM @ VARIABLE 24 RED P7-1 P8-3 ORG/RED _P16-3 Ewhm|_ VALVE #1
BLK FREQUENCY P8—4 _WHI/RED Ple-4| = RED oo YEL
4 BLK n =< = COLD WATER
oo s g pesl = e g
13 - Y = WHT/BLU YEL
m 5o @ L] 24V RTN RFD P7-2 [P8-8  WHT/BLU P16-8] P71 COLD WATER
B RU-11 S DouN P8-9 _ WHT/ORG _P16-9 VALVE #1
s w _ TRANSFORMER . N P11 WHT/BRN o YEL
e @ P6-3 P8=11  BLU  Ple=Il] —
T2|T1 |73 _m%oo &uﬂmw ~ = i P-4 |RI-1L
=% - T _ DRAIN
2 S Mqu WHT 1 PRUGRAN SWITCH VALVE
= RED RED P1-2 o (OPTIONALS
30 warts EHER e P F/meu RED P1- o BRN/YEL @ BLU
SWITCH 4
—J
. o = USB CABLE FOR PROGRAMMING //H\
@ moToR WCOASOXA—12_C1X—____—_A GRN GRN = WITH USB DRIVE GRN
ONLY (ORG RIGHT_COIN OPTIONALY 555 = :
LEFT COIN RED P51 S p3-1 WHT p7-1
OPTO SWITCH F_u P3-2 WHT pP7-p
BLU P33=7 4 P3-3 _ WHT P7-3| m
1< P3-4 _ WHT p7-4| ©
o P3-5 WHT P7-5 a
= P3-6 _ WHT P76 | o~ [RI=L
+SVDC P3-7  WHT p7-7 | &l (P1=2
Sty P3-8  WHT p7-8
_I Deie [P3=9 _wHT P7-9
10 PN LEFT COIN
CUSTOMER A PRESSURE
PAYMENT 47K con | MCROPROCESSOR SWITCH
DEVICE
i
50 V =
T e - % P/N 9506—529-001PR
ONLY 30 LB COIN EXPRESS, VF DRIVE

WITH START AND STOP BUTTONS

208—-240V—1/3PH—-60HZ

Part # 8533-080-001 08/14



Vended Diagram

T450 Express

ZHO9—HdSE/L—A0¥Z—80C WvHOVId ONIFIM

SNOLING dOLS ANV LNVIS HLM
3AMA JA ‘SSI¥AX3 NIOO &1 0F JLYNEILTY

431006283056 /3 (2| 661 —810—20L9 JALYWIOINI

39
100-190-5£06
100-260-1086

anv g1 IAodo — —

ey S 295W00Z 0L

200-100-0026 | | 03SWG 39 ISNN
. _ _ s
X — Lt N0 65N HIUK —, E HOLIMS 0140
g ONINAVO0Hd 304 N0D 31 ANO
3 — | _ . — 100-zz0-s08s 2 T V- -X10ZI-W0SH0H
T | . |@ 2
8 no?mﬂuhom L] — ;| & |_ _l

I

0

O INSERT COINS
DISPLAY
O TIME REMAINING

YINJOISNVAL
NMOQ—d3Ls

id

(VNOLLIO NI0D 1HOW)

=
& | A

100-900-€L¥6

.
[
Lid
ayvod 1INJdI0 A3LININd
AVI3Y NIVA
H3T1T04INOD—0NIIN

0Zd
cnee
=

=T
—2ld
£id
rid
=1

Qyvog 1INJdID d3LINIYd

HEAVY  NORM DELICATE

PUSHBUTTONS

L

START.

s
||
1
DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD
(8] (3]

=

3

.|
L]
=

QEEE

(WNolLdo)
HOLIMS AV490Yd

JIYNGALY r 2
100-6+—6£56 ©

100-£6L—LT96

208V—-240V
3/1PH—-60HZ

¢ N~
NNA

X ASHL X

m L00-016—£296

H YINYOISNYHL @ M
3 Sz AR
s non o~
“ AovE  AS0Z @

/

@
A

WASH WASH RINSE RINSE SPIN

INDICATORS

N
B
8|

5
100-96£-4296 %

LED PRINTED CIRCUIT BOARD

— &m% T i
_ 1 = .
3NN 9N —T3x $20-$90-0228 100-8L0-6£86
JONINOINS Mo !
TV =1 _l £e0mvRo-ozes HONOML TOHINOD  :NOILYOO1 I— _ O LON
@ NN I BN D D | D D B B D B s -
— %007 3000
b=y 7727772777722
any ® g G
N I BN B . | - J
i kel 3, _
o — ®
H—1 volow ¥ — —
€1— 100-615-9L56 _“- [] 100-002-6.55 L oo, o
AovE  NOILVIO1 :

Part # 8533-080-001 08/14 @




IC

Vended Schemati

T600 Non-Express

2 3 4 5 6 7 ] 9 10 11 12 13 14
__ _ALTERNATE
~ ™™ "CIrcuIm 1
E | BEAGR |
w Lo &
240V Fuse |
T L1 BKRDL1 XIBKRD (RD, ", IRED, USVRED 115V
- 20sviL1] 3 11SV_RTN 115V _RIN
3 L2 3 115V
BKBUL2 X2 BLK < |w DOOR LOCKED
T L3, BLK O =
& * @ CONTROL I | SWITCH
| N X TRANSFORMER DOOR CLOSED
3 N, SWITCH
g 5 D THERMOACTUATOR #1
oA = DOOR LOCKED |3 2 ORG/BLU \_/.%wm BLU
3 = = switcH |9 o
N GRN/YEL unm@mmm_nxmu P2 ﬂ:mmz_m__nmm_mmam #2
0RG | 0RG P15 P17-3 ORG/RED _, A AN BLU
YEL YEL pis WE|_. DOOR LOCK
(3 PH ONLY) —am] MOTOR
YEL YEL P13 P17-5 WHT/RED gy BLU
L w w _..d _
[y r [y m
h - 7 |7 P21-1 WHT pao-1| &
L ORG___P4-6 - -
@ u ez DM M6 WHI/RED P41 pel-4 _ BLK __ ppo-4 W T ETER
__ BIK Pa-3 | _ e
DRIVE Pe-i BRNEL pretf 5 (L e HOT WATER =
_ [PB-2  ORG/BLU P16-2]
SYSTEM @ VARTABLE 24V RED P7-1 S R —fes = hGhr_ VALVE #1
B FREQUENCY P8-4 WHT/RED P16- = RED oy YEL
y BLK n = = COLD VATER
o T2 DRIVE P8-6 RED/ORG P16=6| =  |pig-5 VALVE #2
i 13 P8-7 RED/YEL P16-7 WHT/BLU ooy YEL
& a e || 24V RIN _RED P7-2 P8-8 _WHT/BLU P16-8 - COLD WATER
RJ-11 STEP-DOWN P8-9  WHT/ORG _P16-9 VALVE #
- o _ TRANSFORMER . B P11 WHT/BRN ey YEL
w @ P6-3 Pe=ll BLU P16=lL —
T2(T1|T3 mooo (_w_uﬂmw ~ ~ i pg—4 |RJI-11
= DRAIN
-1 WHT
2 S Wrmuuf WHT 1 PRUGRAN | SWITCH VALVE
o RED RED P1-2 o COPTIONALY
200 OHMS EMERGENCY =
200 DEwS st _l./L|_~mu RED pi-1 m BRN/YEL @ BLU
. = USB CABLE FOR PROGRAMMING
@ votr WCOB00XA-12_C1X—_____—__A ok GRIL po=5 & VITH USB DRIVE =
ONLY (ORG RIGHT_COIN OPTIONALY Fo-b = =
LEFT COIN RED Po-1 w ww-w «nﬂ wwLm
OPTO SWITCH = = WATER VALVES
BLU Po3-7 | P3-3 WHT P7-3 e -
5oty © o
& = =
= [B36 WAl  P76| o [BIEL &2 = CBLB FOETENER
= = P1=2
+5VIC P3-7 __ WHT Pr=7|
oo™ P3-8  WHT P7-8
DeWe  [F3=9 T P7=9
T prEssuRe (RG_ P56 ]
- MICROPROCESSOR [RG_P5-
47 K SWITCH
AR RIGHT_COIN | [ORG_PS-4 |
| 3 R
o1 vl =
K% «_ 50 V - YEL— P5-1
2 _531_
WCO600XA-12_C1X~ - X 1 P/N 9506-531-001PR
ONLY 40 LB COIN, VF DRIVE, 208—240V

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS

208—-240V—1/3PH—60HZ

Part # 8533-080-001 08/14

@



Vended Diagram

T600 Non-Express

ZHO9—Hd¢/ L —N0¥Z—802

SNOLING dOLS ONV L¥VIS HLM
AOYZ—80Z ‘N¥A 4A ‘NIOO €1 OF

¥d100-1£S—9056 N/d

EIN\CETR]

Myzivang |
Jsny | ¥DIvANE

any & | unowo |

NVHOVIA ONISGIM

00¢—810—20L9 JAILVANIOIN

-TTmTmTm T T

y 100~ 190-6£06
_ 100-260—1086
995W00Z OL

— 235WQS 38 LSNI
HLQIM 3STNd NIOD

100-800-£LY6

AV13Y NIV

Qyvog LINJAI0_ d3LININd

9id

‘g\”n_n

|V S|
100-810-9598
200-100-0026 _ _
_ Lyt
([
5
— | | . |3
_ Y00-$6L-LT96 I_ _ ul
= | Lo
SIATVA ¥3LVM —
8L 4109 - 12
¥INILI0S G100 - 2D — ; e L
00600~ 1 =
408 180 = ¢ MINHOISNYAL I ik
SINVA SV — NMOQ—d31S e L
_ iid
TEvE e =10
a=skd
|dﬂl”¢—l
100-5Z20-8$S6
200-££0-£686 —

208V-240V
3/1PH—60HZ
z 39

£00-L¥L—L296

HOLSISIH
ONIIVHE DINYNAG
73]

LX ASH
YINYOISNVYL

200-96L-L296

100-010-£L¥6

¥vY08 _LINJ¥ID
YITI0JLINOD

&

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

co.

[o] (8] [8] [4]

HEAVY  NORM DELICATE

START

PUSHBUTTONS

7Z2777727727777
- 8v0 G30T13IHS
A 85N HLIM [—" HOLIMS O1dO
ONINAYIO0Yd 404 | NIOO 1431 AINO
— 100-220-9086 —=X137Z1-YX00900M
/ 2 g
\ 81 x| 3
3| 1ERE
2 Z
8] 52 ol_Jo
Pl
3 mw 2
&

L00-S6¥—6E£S6
100-016-£296

g B o
5
=

LED PRINTED CIRCUIT BOARD

o

TAmE
h-ll_________é_--

Mova

‘NOLLYOO1 —
-— . . - L

Wol1l0o8

—

w>._<>
NIV¥a
] 400-002-6156

‘NOILYOO

%001 00NN
SYOLVNLOVONYIHL

R REN L00-806-L296
L
HOLMS \ of 550 —
3UNSS3¥d
£00-LSY—6£56
& — —
2818 ©onn
® I/ TR |
'900—-0£0-SL£6 _ _ m W % ¥
PO . CTo-vao-02za 100r0a—seae —
Nanos = _l Zo-vs0-otze HONOYL TOYINOD  NOILYOOT Stopteispiee
L=ry .'_ mn 2272777777777, 7227777277272
@ - 318vD Q3013HS 100-$10-9086
€121 4

_JM 00— 100—9856

N e A Y

OJO080J0RO!

POWER PRE— FINAL

ON  WASH WASH RNSE RINSE SPIN
INDICATORS

o

+00—L6L-L296

1INOd4 dOL

IIIIIIIIIIIIL

‘NOILYOO1

Part # 8533-080-001 08/14 @




Notes

@ Part # 8533-080-001 08/14



Section :10
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Part # 8533-080-001 08/14 @



Key Description

Circuit Breaker

T300

5198-211-002

T350

5198-211-002

T400

5198-211-002

T450

5198-211-002

T600

5198-211-002

QTY

Transformer
200/250V-24V

8711-004-003

8711-004-003

8711-004-003

8711-004-003

8711-004-003

Hose Inlit

9990-027-014

9990-027-014

9990-027-014

9990-027-014

9990-027-014

Harness, Power Ter-
minal Block

9627-747-006

9627-747-006

9627-747-006

9627-747-006

9627-747-006

Harness Main, V1.5

9627-914-001

9627-914-001

9627-914-001

9627-914-001

9627-914-001

Harness, Coin Ac-
cecptorless

9627-895-001

9627-895-001

9627-895-001

9627-895-001

9627-895-001

Wiring Label , Sche-
matic & Diagram

9506-524-001

9506-526-001

9506-528-001

9506-530-001

9506-532-001

Owners Booklet

8514-223-002

8514-224-002

8514-225-002

8514-226-002

8514-227-002

@ Part # 8533-080-001 08/14




Water Valve Assy # by Model 50Hz.

Key Description

Valve, Water Inlet (includes 1
thru 6)

9379-183-011

9379-183-011

9379-183-011

9379-183-011

9379-183-011

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 24V Invensys

9089-017-004

9089-017-004

9089-017-004

9089-017-004

9089-017-004

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

oO|jlalhA|lWlWIN]|E

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

NINININ NN N

Part # 8533-080-001 08/14 @




Drain Valve Group Part # by Model 50Hz.

Key Description

Valve, Drain (includes #2 thru
#11)

9379-199-001

9379-199-001

9379-200-001

9379-200-001

9379-200-001

Body, Valve (w/ball)

9064-068-002

9064-068-002

9064-070-001

9064-070-001

9064-070-001

Motor & Gear Train (complete)

9914-137-019

9914-137-029

9914-137-016

9914-137-016

9914-137-016

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-340-001

9534-340-001

9534-339-001

9534-339-001

9534-339-001

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

Ol | N|Joja|ld|lw]N

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

=
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

=
[N

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

=
N

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9538-149-001

9538-149-001

9538-149-001

9538-149-001

IO N P NN (P INCR IS [N I [ IS

=
w

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

@ Part # 8533-080-001 08/14




Door Lock Motor Assy # by Model 50Hz.

Key Description

*

Actuator Assembly (Includes 1-10,
Rod NOT included)

T300
9892-015-002

ADJUST BY TAB ON TEM#

PRELOAD ON SPRING TO BE

UETOE

T350
9892-015-002

T400
9892-015-002

T450
9892-015-002

T600 QTY
9892-015-002 1

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

ojla|l~|lW|IN|E

Thermoactuator - Door Lock
Relay 24V

9586-001-003

9586-001-003

9586-001-003

9586-001-003

[ TS NG (VN (RN

9586-001-003

~

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

=

Motor & Gear Assembly 24V

9914-137-014

9914-137-014

9914-137-014

9914-137-014

9914-137-014 1

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044- 6
003

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011 4

11

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-027

9545-012-027

9545-012-027

9545-012-027

9545-012-027

12

Standoff-Wire Saddle

9527-007-001

9527-007-001

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

9627-796-001

Y Y R ES

9627-796-001

Part # 8533-080-001 08/14 @



ALTERNATE

M Tcreurr. 1
| BREAKER |
LOoS_ o]
| ruse |
o N L BLK/RED 250V L1 XIBKRD (RD, ", IRED, 24V RED 24v
.-_u o moo/\“r_L. 24V _RTN 24V RTN
S 7.
= T —{BLK/BLU L2} SIIE, X2 BLK/BLU < |z DOOR LOCKED
T 2 CONTROL ~ 8 SWITCH
L >\ = TRANSFORMER DOOR CLOSED
c gle— SWITCH
O 2 w 5 RreD = THERMOACTUATOR #1
n I1r = 5 DOOR LOCKED B ] mRG/BLU _ FOCK BLU
T = % swicH |9 S VWA
(¢b] GRN/YEL DOOR LATCHED |7} THERMOACTUATOR #2
(@) Swiren ° e orG/RED 0K By
S ORG | ORG P15 PI7=3 AN\
- DOOR LOCK
= . w P
(@) P13 P17-5 WHT/RED ey BLU
> Hmwﬁ.. m m o
1 ORG P46 p21-1 WHT pa0-1| &
i T ® u ez DoMoms WHT/RED P4-{ Ppl-4 __BLK P04 W T JhTER
W MOTOR L BIK p4-3| B | = lees 0RG e YEL
()
Lo SISTEM | (@) varmse 24 RED P71 Pa-2_ ORG/BLU Piep| o2 _ HOT WATER
W BLK o FREQUENCY P=4 WHI/RED Ple-4] = - RED o YEL
4 EJ COLD WATER
(9] W BLK T2 DRIVE P86 RED/ORG P16-6| = P19-5 VALVE #2
Al S 3 P8-7 RED/YEL P16-7 WHT/BLU _ ceq  YEL
& 24V RTN YEL P7-2 |IP8-8 WHT/BLU P16-8|
O B1 B2 RU-11 - = P17-1 COLD WATER
e (P8=2 WHT/ORG P16=9 VALVE #1
D . - _ P63 PB-11 B Pl6-11 P11 WHT/BRN vy YEL
e) T2(T1|T3 mﬁ_ooo ,,_w_uﬂmw ~ ~ [ pg—4 |RJ-11 DRAIN
T o [Pl6-1_ WHT  _— ALTERNATE
M_H.v £ = ©  [P6=2_ _wHT __° _IPROGRAM SWITCH VALVE
RED RED P1-2 (OPTIONAL
> mﬁ_ooo ,muﬂmw EMERGENCY _I/L‘mmu RED P1-1 o BRN/YEL @ BLU
SWITCH -
. = USB CABLE FOR PROGRAMMING o
n & WITH USB DRIVE il
% S |pat whHT p7-1
nrb @ ez wm p7-2
P3-3  WHT F7-3| o 2
s g Br—ur—od T o
& = =
x = P36  WHT  P76| o [BIL &2 = COtB ROBTENER
Ll +SVDC P3-7 _ WHT P77 | i (El=2
; Dot P3-8  WHT p7-8
DeM e [P3=9 __wHT P7-5
nnv LEFT COIN
PRESSURE
= MICROPROCESSOR Ry
o RED P5-2
S YEL P5-1
™ P/N 9506—524—-001A
_ 20 LB COIN, VF DRIVE, 230V

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

230V—=1PH—-350HZ

Part # 8533-080-001 08/14



lagram

Vended 230/50/1 Voltage Di

T300 Non-Express

IIIIIIIIIIII'-J

/HOG—HdL—AOEC  WVHOVId ONIHIM

3AVA
U= ¥oLoW ”- NIv¥a
€L— 100-L0£-9/56 [ 200-861-6156

Aovg ”zo_Eoo._l- _ NOLLOE  NOILYOOT

. L00-19¥—6£G6
SHOLVNLOVONNIHL INO¥4 dOL  :NOILYDOT

IIIIIIIIIIIIL

SHOIVNLOY AYZ ‘¥OLdIOOV NIOD ON JLYNNILTY 3
SNOLING dOLS ONV LNVLIS HLIM =" g AON3OY3IN3 |
AOSZ ‘NG 4A ‘NIOD 81 0T INVING _ — 100~190-S£06
V¥100-+25-3086 N/d 303 ) oo | [0C—810—201L9 IAILVYINHOANI — tas-s-snoe
dWV L | zoo-11z-8615
_ _ 995WO07 0]
S—
- _ T S——— | | seos 38 sonw
| |_ HLOM 351d NIOD
i _ | ey, g —————— —~
~ |_ - 3718v0 Q3Q713IHS
x
1 IN¥0 BSN HLM
- -t ONINAYA904d 404 =] 4
3 I ’ | Son-vza-soss | [T |
NI&g/IAm o
M, i =2l e [ 0
[ . 3
-] L1 B S / o 2 —
_ / [ 2 H
SINVA ¥3LVM B _|||_ 3 _M_\m \ m S| x | &
ﬁ 100-900-£L¥6 ’.\ / = m W. ” _
g S 7}
> — =1 a =
2= TR - g 5 o
83 =) |3 S
om \ 2 zZxn
o% T~ — me = ]
E — o4 & = "
(] =
c o2 H_ _H © 2 —
3 23 e 8l=l2
3 2 3 SR 3 : 2
= 100-010-€L¥6 =
= 3 I =N =Ee ||
2d > I 2
2 % @
= I : : =11 B
il T |_ W H B
e H_E | 2 el _
. @
11 & o
—U/n_ 1 £rYsocLe
.
3 M._ — (WNOLLdO) [TTTT 100~ L64-1296 —
21 HOLIMS VI90Yd
Ra N — ALY i 9 @ g _
N~ - -
" 100 5r6-cEe6 3 =
¥ HINHOISNVL 8 v~z —
- 2
— w. n%&..mﬂ:&n..ﬁ — w NACE
8 iz g oyt
— — o X & —
T e o
g g L_ S o] BN
at ¢ CROEE:
ag S 3 '] T M E QL
a S—
ao ma/ne W - 200-806-L296. o N S
s 2 g g 3 5
3 da] 3 [ - HOLMS — ) O AAeE 2 —
& B 3ANSSIud N { x
B L 200-LS¥—6£S6 g
2 I’NA 2B
w W j — 100-500-§Lv6 —
@i @ an — &
900-2£0-5.56 — R [ g % | —
| EL T i
>o-nu.>_:¢omE Mh ™ £20-¥90-0228 moonmsnonna —
TRV R | —l £20-+80-00z8 HONO¥L TOMINOD  NOILYOOT —
L=y | 777227227777 _
@ - 3180 Q30T3HS L00-S10-9086
€121 4
NN NN BN NN N |
et L | |
RV )

Part # 8533-080-001 08/14 @




IC

Vended 230/50/1 Voltage Schemat

T350 Express

ALTERNATE

r— Tcreorr. 1
| BREAKER |
< o
L= =]
| fuse |
N L BLK/RED 250V L1 XIBKRD RD, " _, |RED, 24V RED 24v
S 200V(L1 24V RN 24V RN
D Le, 24v
I
BLK/BLU L2 X2 BLK/BLU < |0 DOOR LOCKED
a3 T MM
T w CONTROL - o|e SWITCH
>\ = TRANSFORMER DOOR CLOSED
gle 9 SWITCH
« w a|.\.| RED THERMOACTUATOR #1
~ = DOOR LOCKED | B E oRG/BLy_ Q6K BLU
= = switcH @ S VWV
" GRN/YEL DOOR LATCHED THERMOACTUATOR #2
SWITCH P12 UNLOCK
ORG | ORG prs P17-3 ORG/RED , AAN, BLU
YEL YEL p14 ._wE|_. DOOR LOCK
YEL YEL MOTOR
P13 P17-5 WHT/RED vy BLU
L w w
% |= o]
= L__ORG__P4-6 | Pel-L  WHT _ pao-lf & HOT WATER
@ L1 L2 L3 DCM  MI6 WHT/RED P4- |P21-4  BLK  P20-4 . VALVE #2
MOTOR L BLK P4-3 | ~ ~ < P19-1 ORG ey YEL
DRIVE Emm-m RG/BLU Plop] & HOT WATER
SYSTEM @ VARIABLE 24 RED P7-1 — — - VALVE #1
BLK n FREQUENCY P-4 VHI/RFD Ple-4] Z - RED grooy__ YEL
o BLK DRIVE COLD WATER
M BLK e wm-w mmw m_mm Mm-w = |pio-s VALVE #2
T3 = = WHT/BLU g YEL
m - 24V RTN YFI P7-2 P8-8 _ WHT/BI P16-8 P17-1 COLD WATER
Bt RU-11 P8-9 _ WHT/ORG _P16-9 VALVE #1
- w _ P11 WHT/BRN ey YEL
o E P6-3 Pe-11  BIU  Ple-1i] P11
T2(T1 (T3 200 OHMS [~ ~ [l P-4 |RI-11
100 WATTS " T m  [Ple-1 WHT  ,—, ALTERNATE Vo
g = ©  [me=2_ _wHT __° _TPROGRAM SWITCH
RED RED P1-2 (OPTIONAL)
200 s EMERGENCY _I/.meu RED PI-| o BRN/YEL forer) BLU
SWITCH |
= USB CABLE FOR PROGRAMMING N
& WITH USB DRIVE i
5 P3-1 WHT p7-1
D P3-2 __ WHT p7-2
P3-3 __ WHT P7-3| m
= e com
5 = =
= P36 _WHT _P76| o [B= &7 = G3LB OETENER
+5VIC P3=7  WHT p7=7 | Wi Bl=2
DooM P3-8  WHT p7-8
Dene  [P3=9 T P7=9
10 o LEFT_CON
CUSTOMER 47K PRESSURE L35
_u%_..wg%m._. 47 K MICROPROCESSOR SWITCH
RED _P5-2
YEL _P5-1
WCO350KA-39XCIX—____ —__ _u\Z 9506—-526—001A
ONLY 20 LB COIN EXPRESS, VF DRIVE, 230V

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS

NO COIN ACCEPTOR, 24V ACTUATORS

230V—1/3PH—60HZ

Part # 8533-080-001 08/14

©



Vended 230/50/1 Voltage Diagram

T350 Express

ZHOS—HJL—A0EC  WVHOVIA ONIGIM

SHOLVNLOV AYZ "¥O1d3OJV NIOD ON JLYNYILY
S S sy 2] Q0Z—810—2019 IAILYWHOIN
V¥100-925-9056 N/d a1 unowo | $00-260-1065 0 INIWAY |
| WY £ | z00-tizasis 5oSW00Z OL w_m_s_mwmbo_
| | T R 0!
NN EEDEN EEEN e e e e e e e e e
1 r | T HLOM 35T NI0D
| | Jrrrzzzzzzzzzzzzzrzzzzy g T T T T T —
~ - 378v0 03073IHS _
o — _|_I._||_ — 3NNO BSN HUM —
z ONINWYHI0¥d 404
4 — | — woo-zzo-ooss | P[] —
NIg/IHR o
3 _ _ i) s | _ll é |_ _,
m soo-gsc-z9s | [ || M y -
— |_ / g 2 £
. %0 == — \ S 8| » | 3
SINWA H3LvM — — o 100-900—£L+6 ” .nlu I3 w g —
oz 5 ) 3 H
_ az 3 z E
508 §188 - 83 z= g==k) 3= g o o
s Mx 25 [}
LH — — = : |32 °m 1 S E\ 22 a —
¢ o% | = g7 2 2
” g esco|[ ¢ |
Q x g
. . _ sfrL
g W:H 3 2 8 g
- 100-010-€L¥6
— — M_E M H — %@ _ _ _nH_.Hu mm_m m —
Zid >
i x N z ] m“w 2
= — a i@
NEy vid V T
—T-T} — - W mn —
| | 3 [ 8
m — Lzeveo s —
3 — — — (NOILdO) [ 100~ 2641296
3 HOLIMS WYA90Yd
B — VNIV B o —
g — LX w2z ZX — e S
P HINHOISNVAL 8
— 3 T0MINOD — g —
h £00-¥00-1 LL8 =1
8 — 1112 — &
@ nosz Acoz — G —
g — g — a "
N =
5 : __ z g
ma — ! [ coo-s0e-czse a S
2 o — 2 5
& TR — 4 z —
- $00-LG¥-6£56 —
LT | | |
1 @ v ¥ _
$00-2£0-5L56 — — s B 3 % m i
| s g
TEVRA =1 —l £20¥00-0278 HONOYL TTOMINOOD  :NOILYOOT l— _ vioousiyies _
u Y007 ¥00a
m%TE - e adans 100-510-9086 — —
Bal I NI R I N |
! . 5 F | | iy |
71| @ n8/o¥0
1 Molow H— v — — —
o i e Bl INO¥A dOL :NOWYOOT
MovEa  NOILVOOT — WOLLOE  :NOILVOO1 - -
— L NN I I B B B B B B I B .

Part # 8533-080-001 08/14 @




IC

Vended 230/50/1 Voltage Schemat

1400 Non-Express

ALTERNATE

F~ Tcreor. 1
| BREAKER |
< o
L= &
| Fuse |
N LL BLK/RED 250V L1 XIBKRD (RD, ", |RED, 24V RED 24v
=] 200V (L1 24V RN 4y RIN
P Le, 24v
I
| BLK/BLU Le Xe BLK/BLU < |m DOOR LOCKED
TLs, w Pl SWITCH
| @ CONTROL
. = TRANSFORMER DOOR CLOSED
S S | SWITCH
o w a|.\.| RED THERMOACTUATOR #1
~ = DOOR LOCKED |2 Fel ORG/BLU LOCK BLU
= = switcH @ o VY
" GRN/YEL DOOR LATCHED THERMOACTUATOR #2
SWITCH P12 UNLOCK
0RG | ORG 15 P17-3 ORG/RED _, ANA, BLU
YEL YEL p14 EL|_<- mmmmwrnnx
YEL YEL P13 P17-5 WHT/RED _ preemy BLU
AEL R R
Z_1= ORG P46 P21-1 __ WHT __ ppo-] S
= = = — a
T |® u e s DoM M6 WHT/RED P4-1 p21-4 _ BLK p20=4] - HOT JIATER
MOTOR L BLK P4-3 | < P19-1 ORG ey YEL
P8-1  BRN/YEL Plé-1
DRIVE P85 RG/BLU Plop| = HOT WATER
SYSTEM @ VARIABLE 24 RED P7-1 — % = [a= .mGh.oI_ VALVE #1
BLK n FREQUENCY P-4 WHI/RED Ple-4| = - RED gy VEL
o BLK DRIVE COLD WATER
o T2 IP8-6  RED/ORG P16-6] =  |pj9-5 VALVE #2
i P8-7 RED/YEL P16-7 WHT/BLU ey YEL
2 24V RTN YEL P7-2 P8-8 WHT/BLU P16-8
& Bl B2 RJ-11 P8-9  WHI/ORG _P16-9 P17-1 /n\_w__..m\m(\ﬂmm
o w _ _ P11 WHT/BRN N aaasel YEL
w @ Pe=3 lP8-11  BLU  Pl6-il] P
T2(T1{T3 200 OHMS (X ~ i pg—4q |RJI-11
100 WATTS o m  |Pl6-1__ WHT _, —, ALTERNATE e
5 Q  [Pe=2 _wHT _1 PROGRAM SWITCH
OPTIONALY
200 OHMS EMERGENCY
100 WATTS M BRN/YEL 9 BLU
= USB CABLE FOR PROGRAMMING //\ﬁ\
_mVI“ WITH USB DRIVE GRN
5 P3-1 WHT p7-1
Q@ P3-2 __ WHT p7-2
P3-3 _ WHT P7-3| m -
Q  [P3-4__wHI P74 O H% - HOF 298P
S T £7=3 P1-1 €2 - COLD SOFTENER
= - ! [ = ¢1 - coto TuB
+SVIC P3=7  WHT P77 | W [B=2
DeoM P3-8  WHI P7-8
DM [P3m9wHT P7=9
Wi
CUSTOMER < e MICROPROCESSOR PRESSURE
_P5-4 |
ORGLORG _P5-
3 RED PS-2
50 V - YEL— P5-1
2 _508—
WCO400XA-39XC1X— - X 1 P/N 9506—-528—001A
ONLY 30 LB COIN, VF DRIVE, 230V

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

WITH START AND STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

250V—=1PH-50HZ

Part # 8533-080-001 08/14

©



ZHOS—HdL—AOLC  NWVHOVIA ONIHIM

SHOLVNLOV AT ‘4OLd3O0V NIOO ON VNIV T
SNOLING dOLS NV LAVIS HLM r——n e I
AOSZ ‘IAMG IA ‘SSINX3 NIOD 81 OF ¥IrivIg _ _ ; e
V100-05-9056 N/d 204 | Linoio | 0Lc=8l0—¢0Ll9 JAILVANIOSNI — Joo-zeo-ioee J..%uz%m%mo_ |
m _ diY L _«a?:anwm—m 095W00Z 0L - —EE oL _
© | _ T _ 295W05 38 SN AINO
— _———— _l _.Illllllllll_ HLOM 351nd NIOY o
n.anuv _. |_ I [T |
x INUQ SN HLM
= x _ =t ONNV3903d 403
D 13 | — 100-220-9086
1] TR 5 -’
b} 3 — || ez s | © z| <2 ’ 3 3 I_ _l
5 £00-56L-£296 N / —
o)) : | -] ey / g :
I — _|||_ z[Y= A S S . S
a 100-900-£2%6 “ \ b / 2 E z 2 —
S _ | i 25 = S B2 |y
(@) 22 g 3= g o o
_ B oz [ \feed 23 2
3 R —— 23 a
V — oS — 2 A9 @ 2
T S
, | 5 | ! =Td L f =
Y — @ v mw z Sy
o 3| [ ] 100-0t0-s296 | TE <] = 2
O > H OOfL- E mm_w S
— Fid 5 H — - %ﬂ _ _ 2 g E
__ v — —32Zid © wm W z m
SN id m © 2 m“m @ —
O — — Yid — V a
™ - - ] 3 5[]
100-620-8556 z H —
2 200-££0-£696 — — — 2 l_ _| g
~ O = — N \C
2 2 — — — (T¥NOLLd0) [l 100-L6.-L296 —
o 7 ! [ormes o o —
T o | =g g =0 |
(- - e — LX  mz ZX 1-2598 100-016-£296 g 4 HL
3 HINOASNVAL N oG 24 —
(D) 3 T0MINOD gl NZUEE
= ] | A, g o~ g
g nosz A0z — [} \@ m —
. 2 — 8 — m_ S~ T 0
g § 4]
0 ; £ : r 2 Clig 1
7)) gs — i | oo~z &
) glif2)a : | g [Sfed 5
o | — $00-L5Y-6£56 — \@ mw
X e — 106-500-£L+6 —
n 1T I SR
cs |@son
1 ww @aaun A % — x 4600 —
cC 200-0£0-5£586 — — B B S T m | e
S e Sy e B 1 - s8]
=z v = _l T20-¥30-02z8 HONOYL TOYINGD  NOILYOOT I_
O G m v A3GTIHS Too—s10-s066 — 25 |1gus —
O anu ® — e = == == | = 91
— L = 1IN | _
S @ 3AWVA ! £00-100-9856 _
U1 MoLow H— NIV3Q JOoINN
€1 100-61£-9L56 [ o-00z-ai0s SHUOLVNLOVONYIHL INO¥4 dOL  :NOILYOO1
Il T E TTETT L NN I I I

Part # 8533-080-001 08/14 @




ALTERNATE

r— TCreorr. 1
| BREAKER |
L= = |
NOLL BLK/RED 250V L1 X1BKRD |, fuse _mmu 24V RED 24v
Il
S 200viLL] 3 _NBIT\/& 24V _RTN 24V _RIN
O L2 24V
®) 1t M
= BLK/BLU L2 X2 BLK/BLU < |o DOOR LOCKED
+=J QL3 1 mo|m
(0] T 2 CONTROL —|° SWITCH
>\ = TRANSFORMER DOOR CLOSED
m gre—8 SWITCH
P o w e oD THERMOACTUATOR #1
< ~ & DOOR LOCKED |3 z ORG/BLU , A\RA . BLU
= = o
Q GRN/YEL DOOR LATCHED SWITCH THERMOACTUATOR #2
(9p) SWITCH P12 UNLOCK
O ORG | ORG pi5 27=3 SROZREL A np e Bl
> e e
T YEL YEL P13 P17-5 WHT/RED ;g BLU
ot LoE R
o == Pt WHT  ppoei| O
< | ORG___P4-6 | = = g HOT WATER
> @ 1 L2 L3 DoM o Me WHI/RED Pd- T N d— 1 UALVE 42
MOTOR L BIK P4-3 =< |p1oa ORG (e YEL
_ _
— DRIVE EEE-N RGBT Pl o HOT WATER
~ SYSTEM @ VARIABLE 24 RED P7-1 P83 ORG/RED_Pl6—3 (s - VALVE #1
o BLK mn FREQUENCY P8=4 WHI/RED Ple=4] = - RED poooy_ YEL
4 COLD WATER
B o Nwm T2 DRIVE P8-6 RED/ORG P16=6| =  |pig-5 VALVE #2
o S 13 P8-7 RED/YEL P16-7 WHT/BLU _ peveeq  YEL
Z 24V RIN _YEL P7-2 P8-8 WHT/BLU Pi6-8 oD WATER
o™ & Bl B2 RU-11 P8-9  WHT/ORG__P16-9 P17-1 VALVE #1
N w @ _ P6-3 pg-11 BLU  Ple-11 P11 WHIZBRN g YEL
O T2(T1 (T3 200 OHMS & ~ pe-4 |RJ-1L
D 100 WATTS . M [Ple-l_ WHT  ,—, ALTERNATE wwwHQm
o Q  [pre-2 _wHT PROGRAM SWITCH
(@] RED RED P1-2 (OPTIONAL)
200 OHMS EMERGENCY =
c 200 JmMs ENCY _l/L|mmu RED Pj-] o BRN/YEL @ BLU
D SWITCH 3
= USB CABLE FOR PROGRAMMING N
> & WITH USB DRIVE ik
m\.w S P3-1  WHT p7-1
S P3-2  WHT P7-2
_ B3 WHI £7-2 WATER VALVES
o m H2 — HOT SOAP
d g B B o
& = =
= =S P36 WwHT  Pre| o |B= &2 = GOtB ROFTENER
o +SvDe P37 WHT p7=7| i [Pl=2
X DCOM P3-8 WHT P7-8
DeVoe [P3=9 __wHT P7-9
L LEFT_COIN _| e 228
PRESSURE =
(@) MICROPROCESSOR SrTeh £5-5]
Lo ORGJORG _P5-3
< 3 RED _P5-2
= — YEL P51
1 2 P/N 9506—530—001A
30 LB COIN EXPRESS, VF DRIVE, 230V
WITH START AND STOP BUTTONS

NO COIN ACCEPTOR, 24V ACTUATORS

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec m O _I_ _M7\_>|_|_ O NUO<| \_ _U _I_ — @O _I_ N

Part # 8533-080-001 08/14

©



lagram

Vended 230/50/1 Voltage Di

T450 Express

/HOS—HdL—AOEC  WVHOVIA ONIdIM - T T~ S

SHOLVNLOV A¥Z "¥OLJIOOV NIOD ON d
SNOLING dOLS GNV L¥VIS HLM _m._.<IZ¢u|._.._<l_ " 00-568—L296

; _
L
“ A 100-190— 05 TR T — |
e e e 55 asns | DS 0lZ—=810—=2¢01l9 FAILVNSOANI I ioeteeTeee roe— E : = N | I

dAV L

EIINOLSND
_ dAvV L _NS.:N.mo_m 295W00Z 0L _/ 0L _
| | e 9o5wi0g 38 IS~ ~ __ T ol
r | =TT HLOM 35Tnd NIpO| ™=~ _ L
g A — > sy
— r "l I“ — v caae \Nl —
+ — NN GSN HUM
= ONINIVE90dd 404 1 /
| | too-zzi-omme | [T g |
Nua/IAm o =
| :ﬁ 2 X 3 ) 2 |_ _I
£00-S6L~-L296 | H & —
— — - ] ya g \\ g E i
R 7 o s B8
— & _oouaﬂ.Wn?m = \ c W W M —
anl @109 - 12 — 2z / Ja e 3 2 2
¥ANALIOS 10D — ¢ ol o ' . _H__H_ ) 2= s © o —
H - LH — — i |3 ob P~ 28 2
cH 2% — 81 2 =
/N L 3 o8 H_ _H E E] —
o 2
I . | 2L & =k
I i LI ; = ; ,
= 100-010-£L¥6 2
— Fod M mu..a\ — - ! WW _ W mum _nnv —
wETs A | ¢t 2 W . 2
a3y o =
: . H—=" : o
— 8101 186- 1596 e =111 — il | o E aa— W . o
—5Z01 8L0-TEE=T5: ] ~
sEE T || T o0 § i[e] I
3 a
N 1110 G+ e TN \C
3 ‘! — — — — (T¥NOILdO) [l L00-L6L~L296 —
24 € , 152-100- HOLMS Wv¥90¥d
8 N ANALTY i ol vy z —
N — — L00-G6Y—6556 « @
b 100-0L6-£296 bl [
g B S~zy
100-b£1-2598 — ¥ — = Zz —
3 A
aNo [T K I _ _ 3 =,
A0Sz A00Z — o X m —
g — g — m Y § @
o
i " SORE
q ao T 'G00-806-£296 a ' S
9 o 3 — - 1 Q
% : g (o4 2
..M. HOLMS s e o =
| 3uNSS3d YN &
- _ ¥00—-LS¥—6CS6 2 \ WW
j — 100-500-£L+6 —
e — — )
a8 aan
v ® ! b A | 400d —
200-0£0-5456 — — B 4 % | |
™ 5] o - HOLMS
6:%%5 oo |2~ £20-¥90-0228 _S.WE.M& — G —
TVIEVA = — —l £20-+90-0z28 HONOYL TOHINOD  :NOILVOOT1 I— 010N
@:.2 Fievo G3013IHs 100-510-9086 — oy —
€121 4 | — nﬁ
— _ 2 [ — — 1
B c
T ) h
L— HOLOW ”- w‘\_ﬁhm, _ — £00-100-9856| oo xvogmsu 100-9856
£1— 100-61-9/£6 [ 200-002-6(55 SUOLVNLOVONYZHL
MOvE  NOILYOOT — WOLLO8  *NOILYOO1 r — e e e e e
N RN RN L I I I I

Part # 8533-080-001 08/14 @




IC

Vended 230/50/1 Voltage Schemat

T600 Non-Express

ALTERNATE

F— TCRrcurm — 1
| BREAKER |
4 o
LC=*_ = |
| fuse |
N L BLK/RED 250V L1 X1BKRD _RD 2V LRED_ 24V RED 24V
) moo/\“!_l_. M 24V RTN 24V _RTN
9 Le, M 24v
T L3 __|BLk/BLU L2 X2 BLK/BLU < = DOOR LOCKED
T 2 CONTROL oS SWITCH
>\ = TRANSFORMER DOOR CLOSED
gle— SWITCH .
N w a|.\.| RED = THERMOACTUATOR #1
~ < 5 pooR Lockep |3 2 ORG/BLU_, AnA, o BLU
= = o
GRN/YEL DOOR LATCHED |7 SwITCH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
0RG | ORG pi5 P17-3 ORG/RED A AN, BLU
= DOOR LOCK
o N
P13 P17-5 WHT/RED ey BLU
L o o
5 |= o
= L__ORG__ P4-6 Pel-l  WHT __ p2o-l) & HOT WATER
@ L1 L2 L3 DbcM Mie WHT/RED P4— p21-4 _ BLK P20-4 . VALVE #2
MOTOR L BLK P4-3 < P19-1 ORG e YEL
DRIVE B8=1l BRNAYEL Ple-l) ] HOT WATER
. P8-2 [RG/BLU P16-2 .
SYSTEM @ VARIABLE 24 RED P7-1 ba e ResbED Pl ¥ Ewlm|_ - VALVE #1 veL
BLK FREQUENCY P8-4 WHT/RED Ple-4| = Fannaaet
. BLK n < = COLD WATER
W T2 DRIVE P8-6 RED/ORG Pl6=6| = P19-5 VALVE #2
3 BLK 13 P87 RED/YEL P16-7 WHT/BLU  prveeq YEL
2 24V RIN _YEL P7-2 P8-8 WHT/BLU P16-8] COLD WATER
[© B1 B2 RJ-11 P8-9 WHT/ORG P16-9 P17-1 VALVE #1
- w _ _ _ P11 WHT/BRN ey YEL
w = P6-3 E8=11 BLU  Ple=Il —
T2(T1[T3 200 OHMS & ~ i pg—q |RI-11
100 WATTS . Nl M |Pl6-1_ WHT  ,—, ALTERNATE w_MﬂHQm
2 = ©  [pe=2_ _wHT _? PROGRAM SWITCH
- (OPTIONAL>
200 OHMS EMERGENCY =
200 s - SToE RED RED p1-1 @ BRN/YEL D BLU
= USB CABLE FOR PROGRAMMING RN
@ wotoR = WITH USB DRIVE £
5 P3-1 WHT p7-1
&) P3-2  WHT p7-2
O_ P3-3 WHT P7-3 fa) .
S P3-4  WHT p7-4| © H1 TuB
S B3 WHT Pro] & €2 — COLD SOFTENER
= P3-6  WHT P7-6 | o |Bl=L. -
+SVDC P3-7  WHT p7=7| W [Pl=2 C1 - O TUs
DeaM P3-8  WHT P7-8
Yisvne  [B3=9WHT F7-9
10 AR LEFT COIN
ORG P5-6 |
o%mvk_mm ok MICROPROCESSOR PRESSURE ORG Po—s
47 K SWITCH —
DEVICE ORG PS-4
ORGJORG P5-3
3 RED PS5-2
— YEL P51
WC0B00XA- 39XC 1X— 1 2 P/N 9506—532—-001A
ONLY 40 LB COIN, VF DRINE, 230V
WITH START AND STOP BUTTONS

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec

SCHEMATIC

NO COIN ACCEPTOR, 24V ACTUATORS

250V—=1PH—-50HZ

Part # 8533-080-001 08/14



iagram

Vended 230/50/1 Voltage Di

ZHOS—HdL—=AOZC NVIOVIA ONISGIM

Part # 8533-080-001 08/14 @

T600 Non-Express

SHOLYNLOV AVZ “MOLJIOOV NIOD ON JIVNNELTY
SNOLING dOLS ANV 1¥VIS HLM =" g
AOSZ ‘IN¥Q JA ‘NIOO 81 O NEN ] _ _ L00-190-5506
Y100—-2£5-90S6 N/d wﬂ@um_ nnodd | _\ _\ N @ _\ D N D _\ @ M>_|_|<_\/_ W_Oln_ Z _ 1002601086 INFNAVG |
_ dAV L _NS.:N.um:.. 295WQ0Z 0L us_w%msu_
| | ooy roCet _ 09SWOS 38 ISNI Wi ol
BN N E——— e e e = emm emm emm mm = = -~ G
J ﬂ | J HIOIM 3SINd NI ——_ - o er X ~X1OXBE-¥X00900M |
_ _ B eeeYeeYeYe—mm e Ssy——_—— — e —
~ - TI8V5 Q30TIHS \l —
x — Lt NN BN HUM — y
H | ININAVIO0Yd 304
; ] | —— | o os | T |
7 | | T | @ - N z I_ _l
m Y00-56L-L296 I N @ ’ ¢ b 7
_ _ —_ A . g 1 :
040 F— — i < £ E
SINTVA ¥3LVM “ _||:_ BYIR A 3 S|z i
100-800-££46 BRI \ 7 & w
— 27 3z / _ v\d 5 5128 |¢
anL g109 — 49 2z Y 3 z S
et 183 - 83 — o ER /P Am ®) 3= € o0 o —
—] b | 2 om Za
- 1 i i I i == g 0] e
7R L 2= o4 @ Z
SINTVA_IIIVM — — 2 — — og _mm_ _H z m“m —
= 33 o g S
3 m_Hh - i g 100-010-£2¥6 mm g m 2
> H 0 - St o
— — - i 2 S| — - %w _ _ _nwu m“w m —
T am | ¢hd 4 I 2
— ¥001920~£686 - cld m hi E m 5 m w z —
— 810 185-1596 | 038 E CE] et — —\ |_ > Tz
100-520-8556 8L0-T8E-1€96 | 038 | | Hiow —sid |§I 3 mn
200-£50-£696 — — g & —
11 — — 3 _\ =]
W - O &1 cveo s
W eq — — &l — (¥NOLLdO) 1002611296
.W u_u \ HOLIMS WY390¥d
8T — ANV 5B g (& & —
e | EHE g =7
100-¥€1-2598 ﬂ. 2 { y N.“
3 | £ i |
ON9 [OT8 Kerd w — — 3l =F.
&
\ SR \
g g — g — g8 v~ z o
22 22 y Y Z @ £
a5 a5 2 — Z A =L
3= EN) > L00-806-£296 a s
! El : | ] v~z O
% % I g 15148 8
3 3 HOLMS Yl X KEE 2z
8 - FANSSHI “ N~ &
i — £00-£5¥-6£56 — @ MN
Ve A nro
j — 106 —
£ .m. a2 n — & —
@ 2 [EVAGLY | |
900-0£0-5££6 — — BB M % i | |
. Qwﬁuau& ..ouso T £20-790-0228 _S.m.o.amw i
o =1 _l 20 va0-0ezw HONOML TONINOD  :NOILYOO1 I— — —
ey 2 77777777777777 777777777777 — —
i ® | F16v0 Q3CT3HS 100-G10-9086
NN EEIE BN |
— _ S B — — —
- 2k
21— ® i
= HOLOW _“- w\_m_nw — — £00710079856 £007 10079856 L00- 19¥-6£56 —
€L— 100-61¢-9.$6 [ 000024456 w.%%négwwmudxﬂ, .
. INO¥4 dOL  :NOILLVOOT
MovE  *NOILYOOT _ NOLLO8  :NOILYOO1 | |
— - — e e e e P P P Pea Pea Ba B




Notes

@ Part # 8533-080-001 08/14



